
728 State Street   |   Madison, Wisconsin 53706   |   library.wisc.edu

Conceptual design. Volume 2

[s.l.]: [s.n.], [s.d.]

https://digital.library.wisc.edu/1711.dl/P6UE3DSZAUNUU86

http://rightsstatements.org/vocab/InC/1.0/

For information on re-use see:
http://digital.library.wisc.edu/1711.dl/Copyright

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
accompanies collections or items. However, it is always the user's obligation to evaluate copyright and
rights issues in light of their own use.



Roe hanang wher ant ce SF Sa eS es aa eer era nue pease see we 
Me Pg Rok eee NE Te Scie eee ate a ee oe ee eG 4 ee 

eta te ae eee Sta ROE Ue Ct Bee Cir eee ee SS meee te eee Pte a pe aes aa 

a 2D eas Ste ree ten Se, si Ee eRe eens ae arene Dae ake pe Ee ee 
Sate 

ee Soe oe eee Sue Pe See EL Soe Peat a A a SATE — ——— Bese one tc 
ie SIERRA PENNS OS a ee ae 8 oe ec ee ee ee = 

Meee eB re ae: eee we eee SaaS cere Lo eee Sees: see ae 

ee oe ee Se ot ee ele eo. ete age ee Fe Vas Se 

pie 
os ae a Gee eee aes ee ae 

Hie Bete eee SO one Pe ye AUR eat its Se Eo Skat Sera here 
ee en ee BM Se ares ars ne ee 

A BN eis eo te Sea ESA Se eal ee 
2 Stee stele tes Leet eee Mee va Ae ey 

Ug eres oe Ai eg een! Eee fA oe oe eee 

AO eens ce { = ee eee aot es 

BR Sar me Meer ge Skee ah BeBe 5 ee ee 
. 

te Pole atm, Se Ee ea ee 

ge csr pat sea ess a sie é ~ Po eee eres erat ae ee es See ee es 

Bota ene erie op EC teme im ele i BR a de a Ee Ho Gogg een tigi ee Ba nent tpn Mane EUR noe yon 

SETS Bt ste toa eee MR PRO NGS Sa Suey HRS PLATE SR oe. et lig FA Bees eee ie ae: Agee Es 

ee es Sie pee ee See 0 es ee ee a es 

; ee ae ; ae Sai ese ee = pee ar ch ema Gh aartees > ss 
toe 

eh ee 
Bees tse Sa eee ade Bie eee, aCe Ear ae asl x 

order 
Ronee wy. : a fe 

M8 ge Gicewsuees Sie eee 

mot a = 
seer oy ba Rebemmmentey Shee ace Peres a oF 

Sc E ae 
z ye the Pe ee eiatcee tas Be cs aiaieses BSerbo Bio sek te ee See ae Been ele. ake 

Beye 
Eo = Ceca 6 SS rs Bs WA eS cheer eae Pepi re ene Ayn ees ea Se 

rae 
aco Saat ga ie eter ioe Zo ear ee ee ee oo 

A Se A pera se tine Se eee eS Ser abou meee ce gS aimee re ee eee pS ae lone 

Ee een See ae A Seca, ang a Siege Be Sega e te ae Bee a aa Se, Sgt eee Pee ra eae 

So eo sneaicaiiee peg EE ye esa ee OS ene: ee ioe oe Se 

shee Te eee, ok Seer Pea ore eet: Sea es te ee eae ae ‘ ees pee 4 

Bee PA ities EES ES ogres ee ee ae ees A ea Bee tie. IE Rg rats Soc A Gio ey 

1 ee ee eee Lo eae E2 OF Se 
eo 

Cae BR ee! oes Selo ae eee nae aipertaens Botenpee eis 
gs ae Tee peer ce DERG es gee ey Sep ee oe 

ee cares ‘ Se Pees eae" Oe VO LU Reet serge AC er ee Ee DEON Se ae ee Baas aie 

eS oe Ss Eaean Ger anu wats eae Ni Bee. See oS . 

DRG ayes eae fog dare Saat ee pet Ser AL. D ESI Sees eee ek Na ie AOL Gat 

oe Sore ee EPT oe oi fear a Satna So ee 

- eo Ree aee a: Scie sa ae nie! Soya Desf eet eh arte? SSR Looe ee SSA e ees ee Sa 

ae 4 ae po eee mean ee eee g Ope Seah RASA NRE Cg gee 

ere ca ee er oe aoe Ny Fa 2LATR NH * ‘Speers See eae 

4 ee oe ae | STATE ~OCUMENT ete 
ee oe Sees ee 

DEP NIS Re 

Re hae ae eee: Se pes one need etree 
TD 

Baie d peter Sie 

So hee? Sous Sy eee i, ee es fae ee en 
Jk} 

bo ee 

Wee 0G OsITORY pa 
Pe a ee pene OE eS Ser ee 

oe ee 

Pa eS CAO aes agebae ye Se ie Lo 
Celok 

Rede Dio ae ate eee Bee ee oe 
1 ay sa Ae A calla 

pire eee oe ee “=F L€ 1994 Ee ere 

Sang AOR eae eee Rete Bee EO NS 
4 Se 

See eee Se ee ee ee | 
Ee ae 

ee eo ee pe eee Fert 

ae 

Bee iG eek Ee Unj Vetsity of Wi. . ee 

Bee. Le eee see 
. * “18consin LRo Eo leas 

Se ee ee Stevens Point w, ee 
oS aes Spe aati Sis: a ee Se ee ere 

Se eee 

Pa ee ee Bee arse Maa CB Re) 
eigen Bae (ene 

Pee ae ce = 2s ig a Ee at pare ames cee eR at ce iS 

ies aes 

a. Sane. Sie ae pS ee eS ase el 

B Beal S 

Ped ee ope ae ape 
Beste Vie 

ee Se ee rr iS ee 

Soe ee ae eee Bee RG nN ese: Se Se eo ae pea eres iy Efe Bat 

ge Ay ee A ee ee er peso Se ee eae ee eee ee Boke Gea Ge aoe 

Wea ae 

ee Le Ler Se eee oe ged ae 

ad oe ca Choo 
ee ee ere. Seg eee pee yates 

ee ene coe ae aaa eee eae Sie eee eee Tee EL ee ay Seen mete, ee ey ae 

see td as Hee aS pe 
ete ee me ee ae A: pee 

Pe Fo gern fe re eee hs erage He ence pais fee ee oo ae ee ees 

oe ae Bo oes eae ere Spree is Spreecgen eee es Soccer eavaes Beers Serra ae Pieper ge yeen ek ER : oe 

ee ee ae ee ei ee ee RIV Care (Peer ee hie ak 

ee he eee SUES a Ml % RALS COMPANY 
ee ee Se 

| Geer a aes Fe ie ES eee ee Beets Fee ie ag Et 

Peer ees ec fe ee Ee ON M NE BS hope er ete PS aa hs i er a ee a 
ee ee =. = +CRANDO! VERGE pa eeee e ee a oe 

Oe oe se epee ae aR WISCONSIN. ee a ee 
ees 

ad ate ha Ba en Eeteah Bes eee ae BR LV 
Pee Spore ea ote Rage: Sate ae Se 

ool Sian ce ae Beats ie Nat 
ty AD age SNe ene ee et ee Bees 

2 Ee ee -- = CRANDON, WIS: eo ee el 
OS SS es ae ee 5 ate eee tance paar tieS gah anne Bee yc cote ster on 2 th ae sean ee ay ites bw Hees 

Mee ee Secu Oe 
PRS ea en Sota oie ae ene Rosettes a? Ore ae ee Gee Bree 

a ee eee RA ey See Be it cee cee Sea gee ne Bs ees ee i oe SY aa eet a oe eet ee 

ee Soo ee ee — | oe 
eee ee ae eS Feet ae ee See = ee ee aes ea 

aed ae ES Se ee ea eens ae Pee ees eet oee oe ian aa ey 
ee 

ee ee ee Be i ee pee te we eee Sats 

bee 2c BOS ABS ae ens Ge eS Ary ee a : pipe eer eas eS 

pee ee eee Pe ee Lm tee ee 

_ ee eee ey eS eee OE ee Res ie et ee at: eee ed Gacy ok 

oo 
eee pee oe ee PS easement g ee Ee Meee ey ata: A ae 

eee ee ee ee Se cS ee ee Bee He! 

eee oe rere Be ess. pee eater eee 5s Reg ce 
abc: Breeches te rR re ey se 

2 a ee eS a 
i ee eee eh peers Renee gee ; 

ae Fe apa mapa tees Mee ia ine Rem ee ee se E Ee ae : : Fe a a eS “Se ee ee tee as 7} ‘ es oe a oa Ae as 

aot deer = Ro > oe eae Soak, sa SERS, 
- ee ie ee Rie Bias Rebeca: ee a 

ee ee ces ee ee ee ae Ly oo iO Re es S 

a gee Bae Omer So eae pen Ta z 
ee nae ee Con Si agen ae ee pee “eo. e : <r LP ia Ro ee ge ne ery Pe S he ee a 

Ca eee > LT ) Gin f Dic Ae Si eee ee ee rae Fe 
pes 

arr as es og eee <2 iy lh ee et ee eee as 

Sl CEs me TIL Ce eee Cg oe ae ee oe — 

ote iar TON a Ca I eet at anes aS. oe eee anes eee. Reheat on 

af ies ce negra co heal bie Soe als aaeeee ee re ae es ce ee a2 
— 

nee en eee bsciigns A 32/0 en Gunes je aR eee Ca Paonia Sake an pcaeea Ce tage eee ae 

= a 
epee Nee on en Eos ee 

ee 

Nee D Oi eo eee ES cauner ate yn Dhidies Be oe ce eee eRe re ts en een ck eee F ee ae 2 

ee ees oe Pf eee ER ORS oe eer pi ee Oe ss 

Fy 
ia at Dae ae eae ee Rares ee Eo ee ee ee Se ce nh i Saray apne (eh ag a pen ee 

Eee ens eli ie Sa eee: fo eon Sean eh Soe eee Ra Pie eS 

= 194.66 Ce 1a Bo eee Se ee ok. s 

i ~ W62 EE Seer te geen Peaches 0 tiger oe rege es aa ee pe ee ae : 

oa . cys nae Ue mae Big ok ELD ee eS Hele 
ep er nee ee ie ; 

C7248 ee ee ee . Beet Bee Acc Se oe 

: eee ee Ce ee ere et Cetae a oe 
ee ee 

Bok ee ee ee po ee ee 

; 3 Oe Ee Pe SN epee OR Rt PER ea 78 Mee Ge ae a : 

os 1982 Be eae ee ee i 
: 

ace See ee ge ee 
: 

poe arena Ese eae ey = oh cea 
> 

ad I ee eae 58 : 
: 

1 v. 2 
; 

tees 
: ; 3 2 ye



i



/ a) 
2 UNIVERSITY LIBRARY ory 

Be _ UW-STEVENS POINT EE HILL rb 
engineers 194,66 

i planners We2 
economists ’ A. a ie 

scientists EAT 

i December 30, 1982 

L15028.A0 . 

i Exxon Minerals Company 
P.O. Box 813 
Rhinelander, Wisconsin 54501 

[ : Attention: Mr. Curtis Fowler 

Dear Mr. Fowler: , 

i Subject: Phase III Water Management Study 
Final Report , 

| Exxon Contract: 21081 . 
CH2M HILL No.: 1L15028.A0 
Correspondence No.: L-022 : 

f We are pleased to submit this three-volume report summariz- 
ing CH2M HILL's findings during the Phase III Water Manage- 

i ment Study for the Crandon Project. 

It has been our sincere pleasure working with Exxon during 
this study. We look forward to working with you again on 

j future phases of engineering work. 

If we can provide further assistance, please feel free to 
7 call me at any time at 414/774-5530. 

Sincerely, 

i Michael R. Harris . 
, Project Manager 

I jsm/GLT225/4 : 

Enclosures / 

i ional Offi ‘ 
i i ieee Fe Box 2090, Milwaukee, Wisconsin 53201 414/774-5530



i CONTENTS | | 
MG PHASE III WATER MANAGEMENT STUDY 

J CRANDON PROJECT 

Section Title Page 

i Volume 1 of 3 - Report 

: I INTRODUCTION | I-1 

Background I-1 
i Purpose of Study I=3 

| II SUMMARY AND CONCLUSIONS II-1 

f Iil REVIEW OF PHASE II WATER MANAGEMENT STUDY IItI-l 

General Review TII-1 
7 Major Modifications III-2 

IV SITE WATER SOURCES | Iv-1 

i Fresh Water Supplv IV-1 
Mine Seepage IV-1 

i | Precipitation | IV-3 

V SITE WATER USES | V-1 

. Process Water V-1 
Miscellaneous and Utility Water : V-1 

7 Potable Water | V-4 
Reagent Preparation V—-4 

| | Pump Gland Water V-7 
. Fire Protection V~-7 | 

i VI WATER LOSSES FROM SITE Vi-l 

| | Sanitary Wastewater VI-1 
i 7 Retention in Mine Backfill Sands VI-1l 
| _ Retention in Sand Storage on Surface VI-1 

. Retention in Tailings Impoundments VI-2 
Retention in Ore Concentrates VI-2 

i | Evaporation VI-2 

| infiltration (Seepage) VI-3 
p | Final Discharge VI-5 

Vit CRANDON WATER BALANCE VIiI-1 

:



: CONTENTS (continued) | 

Section Title | Page 

VIII PREPARATION OF CRANDON PROJECT WATER 
i | USE MODEL VIII-1 

Purpose of Model VIII-1 
i Model Structure VIII-1 

Link/Node Configurations VIII-3 
Selection of Constituents To Be 

| Modelled VIII-4 
i Effect Matrices VIII-4 . 

User Variables VIII-4 
. Model Verification VIII-9 

i Operation of the Model VIII-10 
, Overall Assessment of Model VIIIT-11 

i TX EFFLUENT REGULATIONS IX-1 

- Introduction . IX-1 
New Source Performance Standards IX-1 

i | Discharge to Surface Waters TX-3 
Discharge to Groundwater IX-4 | 

| , Effluent Goals Ix-4 
i | . Wastewater Treatment Facilities Review TX-4 

- x ASSESSMENT OF WATER TREATMENT TECHNOLOGIES ‘X-1 

i | Introduction X-1 
| Technology Assessment X-1 

i | Summary X=-20 

XL PREPARATION OF MODEL EFFECT MATRICES | XI-1 

I Introduction XI-1] 
Mill Xi-1 

| Backfill Preparation XI-7 
Mine XI-7 

| Ponds XT-8 
. Water Treatment Processes XI-9 

a ALT EVALUATION OF WATER TREATMENT MFEEDS ZILT=-1 

an Introduction XII-1 
i Mine Development XII-1 

Early Mill Operation XII-4 
Mature Mill Operation XII-4 

i Summer Versus Winter Operation XII-7 | 

i | ii |



: CONTENTS (continued) 

Section Title Page 

XIII EVALUATION OF RECYCLE/TREATMENT ALTERNATIVES XIII-1 

Factors Influencing Recvcle Rate XIIT-1 
Evaluation of Zero Discharge XIII-2 

i Criteria for Evaluation of Treatment 
| Systems XIII-4 

Risk Analysis XIII-5 

| | XIV EVALUATION OF WATER TREATMENT ALTERNATIVES XIV-1 

i Introduction XIV-1 
Treatment Alternatives for Final 

| Effluent/Recycle XIV-2 
i Preliminary Screening of Treatment 

Alternatives XTV-2 
Discussion of Viable Alternatives | XIV-15 
Selection of Preferred Svstem for 

i Final Effluent/Recycle Treatment XIV-18 
Treatment Alternatives for Cyanide . 

| Oxidation XIV-22 
i a Selection of Preferred Treatment 

System for Cvanide Removal XIV-24 

i XV COMPLIANCE WITH EFFLUENT REGULATIONS XV-1 

XVI - QUALITATIVE CALIBRATION OF MILL/POND EFFECT 
i MATRICES XVI-1 

| . Introduction XVI-1 
Mill Tailings Effect Matrix XVI-3 

é Tailings Thickener and Tailings Pond 
| Effect Matrices XVI-5 

| | Thiosulfate Oxidation in Tailings and 
i ’ ae Reclaim Ponds XVI-7 

| Ore Concentrate Thickener Overflow | 
Effect Matrices XVI-7 

i Summary XVI-9 

— XVII TREATMENT OF SANITARY WASTES XVII-1 

i Wastewater Quantitv XVII-1 
Wastewater Qualitv XVIT-1 

a Sanitary Wastewater Treatment 
i Alternatives XVII-1 

i iii



: CONTENTS (continued) 

Section Title | Page 

XVII Septic Tank Svstem XVII-3 
f Capital and Operating and Maintenance 

Cost Estimates XVII-9 

i REFERENCES | 

GLOSSARY OF TERMS USED IN REPORT . 

i Volume 2 of 3 - Conceptual Design | 

. XVIII CONCEPTUAL DESIGN BASIS XVIII-1 

i | Introduction | XVIII-1 
System Sizing XVIII-1 
Provisions for Rainfall/Storms XVIII-3 
Provisions for Oil Removal XVIII-3 

- Summarv XVIII-5 

i XIX CONCEPTUAL DESIGN OF PREFERRED ~ 
WATER TREATMENT SYSTEM XIX-1 . 

J a Sizing and/or Design Criteria XIX-1 
| Layout and Arrangement XTX-16 

. Control Philosophy XIX-20 
Equipment Lists and Duty 

Specifications XIX-27 
Chemicals Consumption Rates XIX-27 

| | Operations XIX-27 
i Effluent Monitoring XIX-27 

Sludge Production and Disposal XIX-36 
| Special Spare. Parts XIX-37 
i Contingency Plans XIX-37 

XX CONSTRUCTION SCHEDULE XX-1 

[ XXI MANPOWER REOUIREMENTS XXI-1 

f AXII CAPITAL COST ESTIMATES XXIT-1 

Assumptions AXII-1 
Capital Cost Estimates XXII-3 

i XXIII OPERATING AND MAINTENANCE COST ESTIMATES AXITI-1 

Assumptions © XXTII-1 : 
Operating and Maintenance Cost 
Estimates XXITI-2



a CONTENTS (continued) 

Section Title Page 

' GLOSSARY OF TERMS USED IN REPORT 

Volume 3 of 3 - APPENDICES 

i | APPENDIX A - Computer Model Effect Matrices 
_ APPENDIX B - Model Variables 

APPENDIX C - Model Printout - Mine Development Period 
i APPENDIX D - Model Printout - Early Operations | . 

| APPENDIX E - Model Printout - Mature Operations 
APPENDIX F - Design Criteria - Water Management Program 

E APPENDIX G ~- Cost Estimate Breakdowns 
APPENDIX H - Selection of Brine Crystallizer 

Bceesay37 

E "



1 List of Figures 

: Figure | | 
i , Number Title (Drawing Number) Page 

1 Crandon Project Location and Vicinity 
[ Map (051-7-G-001) | I-2 

2 Metallurgical and Material Balance for . 
i | 9555 DMTPD Capacity (051-1-L-002) V-2 

3 Surface Plant Process Flowsheet 
-. Water Balance (051-1-L-010) V-3 

| [ 4 Mill Water Balance - Mature Operations | 
(C-PE-0412) VII-2 

} . 5 Generalized System Flowchart for Exxon 
: Water Use Model (051-7-L-001) | VIII-2 

i . 6 Mine/Mill Complex Water Use Model Link/ 

Node Diagram (051-7-L-002) VIII-5 | 

J 7 Mine/Mill Complex Water Use Model Link/ 
| Node Diagram (051-7-L-003) VIII-6 

J 8 Assessment of Treatment Methods and 
| Technologies (051-7-L-004) X-2 

| 9 Water Use Model Effect Matrix Summary 
f Mill Effect Matrix (051-7-L-005) XI-2 

10 Water Use Model Effect Matrix Summarv 
7 General Facilities (051-7-L-006) XI-3 

11 Water Use Model Effect Matrix Summarv 
t General Facilities (051-7-L-007) Xi-4 

| 12 Water Use Model Effect Matrix Summary 
i Treatment Processes A-O (051-7-L-008) XT-5 

13 Water Use Model Effect Matrix Summarv | 
Treatment Processes P-Z (051-7-L-009) XI-6 

ball 14 Mine Development Period Water Balance | 
(051-7-L-010) XIT-3 

j 15 Overall Water Balance for Crandon Pro- 
| ject - Early Summer Operation 

i (051-7-L-011) | XII-5 

- 16 Overall Water Balance for Crandon Pro- 
| ject - Mature Summer Overation 

{ (051-7-L-012) | XII-§ 

a | vi .



, List of Figures 
i (Continued) 

Figure | 
i Number Title (Drawing Number) | Page 

17 Block Flow Diagrams - Water Treatment 
i Alternatives 1-6 (051-7-L-013) XIV-3 

| 18 Block Flow Diagrams - Water Treatment 
. Alternatives 7-10 (051-7-L-014) XIv-4 

| 19 Comparison of Treatment Alternatives 
| with Project-Specific Criteria 
i (051-7-L-015) XIV-5 

| 20 Septic Tank System, Preliminary Process 
{ | Diagram (051-7-L-016) XVII-4 

21 Septic Tank System, Plan and Profile _ 
i Views (051-7-G-002) XVII-6 

22 Septic Tank System, Pressure Distribution . 
Schematic Plan (051-7-G-003) | XVII-8 

l 23 Summary of Treatment System Capacitv 
. Requirements, Reagent Consumption 
i and Sludge Production 

| Rates (051-7-L-021) | XVIII-4 

sg 24 Overall Water Balance for Crandon 
5 | Project - Early Summer Operation 

| . (051-7-L-019) XVIII-6 

i 25 Overall Water Balance for Crandon 
| Project Mature Summer Operation 

| | (051-7-L-020) XVIII-7 

f | 26 Preliminary Process and Instrumentation | 
Oo Diagram Lime - Soda Softening 

i (051-7-L-022) XIX-3 

Oo 27 Preliminary Process and Tnstrumentation 
| Diagram Reverse Osmosis System 

f (051-7-L-023) XIX-4 

28 Preliminary Process and Instrumentation 
j Diagram Evaporator System (051-7-L-024) xXIxX-5 

29 Preliminary Process and Instrumentation 
| : Diagram Brine Concentration Svstem 
i we » (051-7-L-025) XIX-6 

q | vii



List of Figures 
I (Continued) 

| Figure | 
i | Number Title (Drawing Number) Page 

30 Instrumentation and Control 
i Legend and Symbols (051-7-L-026) XIX-7 

31 Preliminary Hydraulic Profile | 
| (051-7-L-027) XIX-8 

32 Water Treatment System Site Plan | 
(051-7-G-004) XIX-17 

| i 33 Preliminarv Layout of Water Treatment | 
| Building Ground Floor (051-7-G-005) XIX-18 

i 34 Preliminarv Layout of Water Treatment 
. Building Lower Floor (051-7-G-006) | XIX-19 

i | | viii |



f List of Tables 

Table 
i Number | Title Page 

1 Major Modifications to Water Management 
. Study Between Phase II and Phase III III-3 

| . 2 Potable Water Flow Rate Estimates V-5 

i 3 Daily Consumption of Water for Reagent © - 
| Preparation V-6 

t 4 Water Management Criteria - Tailings 
| and Reclaim Ponds VI-4 

| 5 Potential Effluent Standards for the 
Crandon Project IX-5 

6 Reverse Osmosis Installations: Waste- 
i water Treatment XIV=-19 

7 Evaporator Installations: Wastewater 
i — Treatment XIV-20 

«8 Comparison of Projected Effluent Qualitv | 
i with Potential Effluent Limitations 

- | or Standards | XV-2 

- 9 Mill Tailings Effect Matrix - Com- 
i | parison of Crandon Matrix with 

. Measurements at Overating Mill XVI-4 | 

i 10 Tailings Thickener Overflow - Com- 
| parison of Predicted Crandon Water 

| Quality with Measured Quality at 
i oe Two Operating Mills XVI-6 

eo Thiosulfate Oxidation Rates XVI-8 

i | 12 Sanitarv Wastewater Qualitv XVIT-2 

f : 13 Soil Absorption Field Area Requirements XVII-7 

14 Pump Schedule XIX-28 

i 15 Tank Schedule XIX-30 

; 1X



List of Tables 
i (continued) 

i Table | 

* Number Title Page 

i 16 Mixer Schedule XIX-32 

17 Heat Exchanger Equipment Schedule - XIX-33 

i 18 Miscellaneous Equipment Schedule XIX-34 

, 19 Water Treatment System Estimated 
ft Annual Typical Reagent Consumption XIX-35 

20 Water Treatment System Estimated 
i Typical Sludge Production XIX-38 

21 Water Treatment System Operator Duties XXI-2 

[ GLT5 3/38



q MM Section XVIII 
' MM .cONCEPTUAL DESIGN BASIS 

INTRODUCTION 

i Selection of the preferred water treatment system for the 

Crandon Project is described in Volume 1 of this report (Sec- 
i tions I through XVII)... 

' As described earlier, the water treatment requirements of 
i the Crandon Project will vary throughout-the mine develop- ; 

ment period and the operating life of the mill. Current 
| projections indicate that contaminated mine water will re- 

i quire treatment through all treatment processes to insure 

compliance with WPDES permit requirements. During mine de- 
| velopment and early operation, however, it is possible that 

i WPDES criteria could be satisfied by treating the contam- 

inated mine water only through lime-soda softening and 
= filtration. Hence, system flexibility to separately handle 

f the contaminated mine water through lime-soda softening and 

filtration is desirable and has been incorporated into the 
i - conceptual design. 

To evaluate the required sizes of unit processes in the treat- 

ment svstem, computer modelling runs were performed for each 

i of the following time periods: . 

0 Mine Development Period 
f | O Early Operation of Mill - Summer Conditions 

oO Early Operation of Mill - Winter Conditions 

Oo Mature Operation of Mill - Summer Conditions 

i Oo Mature Operation of Mill - Winter Conditions 

y Copies: of the computer model printouts for each of these 
i : periods are included in Appendices C, D, and E. 

i SYSTEM SIZING 

To effect the treatment flexibility mentioned above, the 
f contaminated mine water (1,335 gpm) and the Reclaim Pond 

water (427 gpm) will be handled separately through the neutral- 
ization, lime-soda softening, and filtration processes. 

} After these processes they will be combined for further treat- 

i ' ment, or the contaminated mine water (quality vermitting) 
will be discharged or recvcled while the Reclaim Pond water 

) will go on to further treatment. It was decided for reasons 

i of ‘process flexibility, interchangeabilitv, and economies of 
design and construction that the two streams be treated in 

i twin neutralization, lime-soda softening, and filtration 

' -svstems with each system sized to handle the 1,335 gpm 

| XVIII-1



i contaminated mine water flow. This actuallv gives about 
50 percent excess capacity through the filtration process. : 

i | CH2M HILL and Exxon jointly agreed that, for this studv, the 

remainder of the water treatment system should be sized with 

20 percent excess capacity over and above the maximum capacitv 

i predicted by the computer. The last column in Figure 23 

illustrates the design capacity selected for the treatment 

Ssvstem unit operations. This excess capacity is provided to 

i allow for: 

i O downtime for equipment maintenance and repairs 
| O potential periods of excess precipitation 

O allowance for precision in estimating flow rates 

i The major unit processes in the final effluent/recvcle water 

| treatment system were sized to treat all contaminated water 
f . pumped from the mine plus a sufficient volume of water from 

the Reclaim Pond to control scale formation in the mill 

piping circuit during Mature/Summer operation of the 
{ -Mine/Mill complex. As shown in the computer printout in 

| Appendix E, a sufficient volume of Reclaim Pond water is 

| treated to "eliminate" scaling in all mill water streams 

i except the effluent from the Reclaim Pond. The total volume 

: of water_"treated" in the water treatment svstem in this run 

| is 400 m>/hr (1,762 gpm). 

i A model run under Mature/Winter conditions (also in Appen- 

dix E) shows that, at this blowdown rate, no scaling con- 

i ditions are predicted in the mill circuit (i.e., during the 
winter, there is less thiosulfate oxidation in the ponds 

and, therefore, less sulfate generated in the svstem). 

i | With the flow rate to the treatment svstem fixed at the vol- 

ume selected for Mature/Summer conditions, two additional 

i model runs (Appendix D) were made to assess water qualitv in 

the mill water circuit during Early mill operations at both 

Summer and Winter conditions. These runs illustrate that, | 

i during Early operation of the mill, calcium sulfate will 
. build up to supersaturation concentrations in the mill cir- 

: cuit. Model predictions of equilibrium water quality, however, 

f may not actually be achieved because a) early operation will | 

onlv last for a few months and b) the system will be started 

| up with the Reclaim Pond full of the clean water. - 

i Model runs indicate that, during Earlv mill overation, it 

mav be necessary to add scale inhibitors at the Reclaim Pond 

i pump station to inhibit scale formation in the pipeline to 

f XVIII-2 .



| i the mill. It is probable that scale inhibitor addition will 
also be necessary in summer months during Mature operations, 

| and especially during the spring months when thiosalt oxida- 

i tion rates increase. 

The scale inhibitor addition system at the Reclaim Pond is 
i included in the design of the surface facilities and is not. 

considered further in this report. 

q Figure 23 illustrates computer predictions of flow rates at ; 
| intermediate points within the preferred water treatment 

system during each of the selected time periods. Predicted 
, reagent consumption rates and sludge production rates during 

each time period are also shown. 

‘ PROVISIONS FOR RAINFALL/STORMS 

The water treatment system is sized to treat long-term aver- 

f age rates of precipitation on the pond system and/or other 

surface areas with contaminated runoff (see Section IV-SITE 

| WATER SOURCES). .,The Reclaim Pond has been sized with suffi- 

| i cient freeboard to store rainfall due to short-term storm 

events and/or years with excess precipitation. 

i The excess capacity built into the conceptual design of the 

, water treatment system could be used to treat excess water 

: from precipitation but, because of the surge capacity in the 
i Reclaim Pond, it may not be necessary to "use" the excess 

capacity for that purpose. | 

a PROVISIONS FOR OIL REMOVAL 

, The proposed water treatment system does not include any 

i | provisions for oil removal. 

If oil is inadvertently spilled in the mine, it is assumed 

i oe that it would be captured in facilities located in the mine. 

If such spills were allowed to enter the mine pumps, it is 
likely that the combination of turbulence in the pumps and 

i high pressure in the piping system would create an oil-water 

| emulsion which would be difficult to separate. Likewise, 

. the quiescent conditions in the. Tailings/Reclaim ponds should 
| i ' provide ideal conditions to capture minor quantities of oil. 

| A simple skimming system near the pond outlets should be 

f sufficient. | 

| | XVIII-3



MINE 3 EARLY OPERATION MA TURE OPERA TION DESIGN FLOWRATE f 
f DEVELOPMENT § 

yar Paces mf (GPM) SURMER SundER waaxridan | 
a 309.2 400.2 400.3 400.2 400.2 400. 2 546 ; 

LIME"SOD4 SOFTENER mit (GPM) | (1328) | Pred) (2405) 
BOT S FO 390.8 on? B12 396 FFB 

NEUTRALIZATION (1354) Hes (Gide) | e380) | 
307.3 357.1 390.8 397 39/3 396 Sas 

307.3 3914 390.8 Ba/7 397.3 B96 477 : REVERSE OSMOSIS Sy G72) (1746) (2/00) 
Giz. 76. 7a4 7e.4 7.3 795 95.4 varor comraession evar | (S52) (344) (G44) 544) (520) | 
O98 34 35 33 3,7 3.6 ae BRINE CONCENTRATION SYSTEM | (3%) Be) (5) iia) 

Ca (OH), 70.6 52.9 45.8 47.7 FIZ 47.7 G49 

‘z (3729) (2795) (2420) (2517) (2000) (2517) (F4AGZ) 4 

134 AO 358 32s 340 325 AAZ (fis) | 7840) | 48550) | ee | ee 
aes 378 46.5 40.4 476 47.G 48.0 637 

erre (995) (2453) (244-92) (2576) (25795) (25325) (3367) 
1.9 24 24 2,4 24 2.4 3.2 

3B 3.9 39 3.9 39 4.0 48 

] 

g 116 DG62 576 562 543 56Z oor i LIME=5ODA SOFTENER aes) 
160 157 754 156 158 158 192 

BENE | SOR (CINE (6462) (6310) (7979) (6371) (8362) (8371) (10154) 
a7 586 610 553 524 553 731 

Pee Ce Ce (4580) (30945) (32182) (29189) (27509) (29189) (38620) 

NOTES: 

1 CAPACITIES ARE BASED ON MODEL. PROJECTIONS. TYPICAL DEFINED 45 EXXON MINERALS COMPANY 
Si sti ee Rael, Tit oe in eeg ON Seen / e 7 ka ; THE 

2 CONSUMPTION RATES ARE BASED ON MODEL PROSEETIONS PLLUS aes, FE eEN BUTS, ee 
REQUIREMENTS FOR EFFLUENT NEUTRALIZATION ANP THE BRINE DRYING Be SII Tk ANTE 
SYSTEM WHICH ARE NOT MODELED ; Brae eee yo eae 

3, THis MODEL RUN WAS COMPLETED BEFORE EXXONS FINAL PROSECTIONS OF 7 ae carne 
MINE SEEPAGE FLOW RATES DURING MINE DEVELOPMENT, EXXONS LATEST FOREST | 
PROJECTIONS INDICATE THAT. THE FLOW RATE OF CONTAMINATED Para emer 
MINE SEEPAGE MAV BE LOWER: SEE SECTION ZIT CHoM |e PT 

SB HILL Pea EU aa | ae 22 

ey



f SUMMARY | 

Figures 24 and 25 illustrate average water balances for the 
i Crandon Project during Early and Mature operations (Summer 

operating conditions). These figures are identical to Fig- 
. ures 15 and 16 except that the water balances around the 

i : water treatment system have been revised to reflect reagent: 
water addition rates and sludge/brine flow rates. The de- 

J Sign conditions used for these runs are included in the com- 

| : puter printouts in Appendices D and E. ~ | . 

i GLT63/1 

| XVIII-5



UNCON TAMINATED 
MINE SEEPAGE 

ce piglet 
> SEEFPAG: 

ae 

FRESH WATER INTO MINE 
WATER ZJO_MINE. 

v MAIN: RAIN 

Gad [eae =| — [73 | 320 }¢ a| 45 | 200 | 4 (73 [344] Urea | 99 | 
WATER 2 MINE 
TANK 

kA LAB SHOPS € ; BOLER AND a COOLING RUNOFF FROM aa 
JFOWER STORAGE AREAS RAIN | (EVAPORATION 

EVAPORATION AND SEPTIC SANP STORAGE 
ee ee Ts: ZANK ON SURFACE 

yssivE RAIN EVAPORATION 
Es (5.4 77 4 | tae | ges JU e« [ez |, 

CU CONCENTRATE ABSORPTION ant 
THICKENER FIELD 72 

; OVERFLOW : 6 

A \ 
[ 1095.7] £ | 627.5] 1.5] 

FRESH WATER [96 | 5275 | 70 MiILL~ U6 | PEF RECLAIM 
e : PB CONCENTRATE 4 REEL. 

THIEKENER [30.0 | 134.9 EVAPORATION pS yt 
SEASENT CERES WATER? | “SEPARATION \ yo Taek TORENT \ y sas | PREPARATION 77.4 _[ 3394 MILL THIEKENER 

WATER - OVERFLOW pf 

NS PUMP. TOTAL PB FEED A 13.5 | 59.4 | : 
tp WATER THICKENER / Be. cel aes} | — ae coe WATER WY vom, OVERFLOW / Z 

KYS: ~ o 2 

oe ea a a ; Van lis 
= DEWATERED | (zea.s [orr3 Lhceuroae anos sab 208.3 917.3 59.2 26 THERENER ano Te 

VE LOW (Ful —o 

naree A -TREATED [22e.7 [555 ] Lo yleccrus : TALIM 
toe EFFLUENT phe: ez y PREPRATION |X F THICKENER SLUDGE —~* 
MAKEUP TAILINGS FROM 

499. r CARBONATE. \ } — 4 ] q cone 
pete REAGENTS. 2208 | #0" COPPER) [ZINC LEAD 30 SEEPAGE 

CONC CONE CONC 

‘ Lae] KEcLans POND oe : le - RECYCLE R 

SEE? [Wore [2503] MINE WATER eee eee 

ie EP [az94 | 10099) DOME fC PAGE ’ 229.4 1009.9 

WOE sy wygenes (30 | 20] Lee | 
SES (225 mYday TOTAL 

CARBONATE VOLUME) 
SLUDGE 

EVAPORATOR 
BRINE 7O 
DISPOSAL FE Soy aaa 

$ VOLUM 3759 KEY 
DISCHARGE_7O ALL FLOWS SHOWN ARE 
ENVIRONMENT. ANNUAL AVERAGE RATES 
(TREATED WATER) : 

WCONTAMINATED FIGURE 24 
MINE SEEPAGE WA 
Jo DISCHARGE EXXON MINERALS COMPANY 

CRANDON PROJECT 

“OVERALL WATER BALANCE 
fae eee a ee FOR CRANDOMW PROJECT - 

oa a EARLY SUMMER OFEKATION 

is peowsin |" rocesr | ete T= =e ale i 
a ec ere eee |e seem | | ee cee [a eeHILL Be eae =e 

ee O51-7-L-019 a 
ae sje



ee ee 

UNCON TAMINATED 
MINE S5EEFPAGE 

CONTAMINATED 
~ SEEFPAGE 

FRESH FRESH WATER 

WATER 
JO MINE me INTO MINE 

e MAIN RAIN 

oe 73 4 4 aM oa WATER # Bae MINE tan B0/LER AND LAB SHOPS ¢ 
COOLING RUN OFF FROM tae Y fino | nee 

TOWER S7OKAGE AKEA5| RAIN EVAPORATION 

[ee leer } BS $ ‘ 2 

Deer age We SEPTIC SAND STORAGE 
TANK ON SURFACE 

STRINGER MASSIVE EVAPORATI 

“ rr 4 ; 
CU CONCENTRATE ABSORPTION 970 Tess e 
THICKENER FIELO 

OVERFLOW 1.8 79 ; Ba Evens) >O by 

289.9 / 

SH TER 
11403 | 5047.0) 

au [az Bee 7O MILL [_s0.9 | 700.2 Ba 
; é PB CONCENTRATE 1 PONE THICKENER EVAPORATION ms Srekrion sZt KEAGENT f e [447 [197.0 

FRESH WATER [CATION | y I-44 
70 REAGENT 904.1 | 4245.0 + 

MILL, PREPARATION 339.4 y FRESH. MILL THICKENER 
WATER ? OVERFLOW f 

TANK PUMP. To7AL PB FEED 
WA CKEN e aie | eee a coe Piece) aes ov, leeol}— 

AUsHer 4 ine oo OFF - en ee TAILINGS SEEPAGE 
yy QVERFLOW 2) [A POND 

‘ [> ° 
f 

1 0. i atekae y 1582.9 isabe Fans rane L973 | A: € [ 2a8.9 | 9/73 at Bef. THICRENER 
OVERFLOW FINES, ~ 

REWATER » ar TR ee 1340.3 | 59011 Z Qa £4 wl SACK FILL ss + bel ZAILINGS. ce 
TANK EFFLUENT y PAD) AKEPEA TION [O—* PP THICKENER | ch ypae 
MAKEUP q TAILINGS FROM : 

Nese [exe] 9 q 4 qf TOTAL WATER’ CARBONATE ies wes] 

; 4 TD BACKEIL } TREATMENT 23 | 100 
[273] el MeATON a eae wencents —1 #8 _| 27.8 pepe ae corre [zine LEAD \REPE 4778 SEEPAGE 

CONC CONE CONE SANDS 
: Z e. 3.7 16.3 O33 1.3 RECLAIM _ FOND Sik 20 Be [37 | 23 | Lo3 | [e309] Ree “es.6 

[Seal Weare Ns [22768 | Whe hares 1152.8 | 5075.8 
f : 

Ne CEEPAGE [ 303.3 [1335.4] MINE SEEPAGE ar 8 ae 

warex ee wan regener SYSTEM os ij (226 mYday TOTAL 
CARBONATE VOLUME) 
SLUDGE 

EVAPORATOR 

— BRINE 72 
| I (6.3 miaay TOTAL 

veccihae} 
KEY 

DISCHARGE TO ALL FLOWS SHOWN ARE ENVIRONMENT ERA TES 
(TREATED WATER) 

ANNUAL AVERAGE KA 

7. FIGURE 25 

EXXON MINERALS COMPANY 
UNCON TAMINATED CRANDON PROJECT 

MINE SEEFPAGE TO 

us 

Cea OVERALL WATER BALANCE 
sae. eee Ss | FOR CRANGONT Tie (Cain 

! [la ie es TRE SUMMER CEEKATION. 
es See ee or eee NONE [WISCONSIN —_| WISCONSIN [SMuRREST a) FOREST 

| semen | sera] Sa ee ic a a | 
ee (SO Ses | dk |e rae a | 

COM|| [eee] er 
SAIL See eee| le = Ob1-7-L-0£0 Poe 

on o/reei



EIMl Section XIX | 
: FAME CONCEPTUAL DESIGN OF PREFERRED WATER TREATMENT SYSTEM 

i SIZING AND/OR DESIGN CRITERIA 

This section contains a discussion of the criteria used to 
size the major pieces of equipment and/or intermediate tank- 

| age in the preferred water treatment system. 

| i The system is designed to treat all contaminated water pumped 

from the mine plus some water from the Reclaim Pond. The © , 
Sizing basis was discussed in the previous section. Treatment 

i of contaminated mine water and Reclaim Pond water is separated 

through the filtration process. This separation would permit 
direct discharge of treated mine water if the quality of the 

f water meets effluent limitations. 

- The preferred water treatment system will consist of the 

i following unit processes. | | 

Unit Process Primary Functions . 

i Surge and Equalization Permit steady state flow rate 
| to treatment processes. Pro- 

; vide tankage for pH adjust-_ 
ment. | 

; | Carbonate Precipitation Remove suspended material in 
(Lime-soda Softening) raw influent water. Precipi- 

tate metal hydroxides. Preci- 
i - pitate calcium as caco., 

thereby permitting higher water 

| recoverv in the reverse osmosis 
a . system. 

| pH Adjustment Decrease pH in effluent from 
: | the carbonate precipitation 

| system. 

f Mixed Media Filtration - Remove suspended solids from 

| : water. (A necessary process 

to protect reverse osmosis 
i | membranes against fouling.) | 

Reverse Osmosis - Concentrate inorganic dissolved 

a | constituents ina smaller brine 

| stream.



i Vapor Compression Evaporation Further concentrate dissolved 
| constituents into a highly 

i concentrated brine stream. 

| pH Adjustment Raise effluent pH for dis- 
i | charge/recvcle. 

Brine Concentration System Dry inorganic soiids residue 
i for ultimate disposal or market- 

ing. , | . 

. Figures 26, 27, 28, and 29 illustrate a preliminarv Process 
and Instrumentation Diagram (P&ID) for the treatment system. 
Tvpical and desiqn maximum flow rates are shown for each of 

f the major streams in the system. The flow rates. illustrated 
for each stream are correct, but since a number of the streams 
are intermittent (e.g., backwash from filters), the flow 

f rates shown entering and leaving unit operations do not alwavs 
numerically balance. Figure 30 presents an explanation of 
the symbols used on the P&ID's. 

i Figure 31 presents a hydraulic profile for the main water 

streams through the system. 

i The water treatment system has been conceptually ‘desianed | 
| with a series of modular treatment operations. Anv indi- 
f vidual treatment module can be taken out of service without 

: adverse impact on the remainder of the treatment svstem. To | 
the maximum extent possible, the design of the treatment 

i system permits independent operation from the mill. With 
the exceotion of Milk-of-Lime (MOL), which is available in a . 

| pressurized pipeline from the mill MOL circuit, all reagents 
i are stored in day tanks at the treatment building and pumped 

| into the treatment nrrocess with local pumos. | 

a The following paragraphs describe sizing criteria for indi- 

oO vidual items of equipment in the treatment s-sten: 

f Tater Treatment Feed Tanks 

: The water treatment feed tanks are not included in this design. 

Treatment Svstem Feed Pumps 

; The treatment svstem feed pumps are not included in this 

design. 

i XTX-2



a, ee pon --- ES ------ a ee Bue one &  _» SURFACE WASH | FRESH WATER ee =“ eee BREURED> 70 EvArORATOR em pe | —~ rau 
4 

ACID FEED PUMPS CONTROLLER mene | ee eet | (O-FIGURED> TO CRYSTALLIZER i et t___ prGuRED> 
| 2 x POLYMER | eas LLLLILTL A &% d sepa ase | IS {2 ED, | '4-FIGURE Z2> TO RO ACID FEED — sy DB ERINE: HiFGuRE > 

POLYMER | (acr2x004 | X soe sl PUMP MIXED MEDIA FILTER SODA ASH TO STOKAGE AS t | TYP OF 6. es EFFLUENT an : ee EE a [ae — DRUM PUMP POLYMER FEED PUMPS ale SS aa ee, eee ATION PUMPS f 6) a .. C N a wee ‘| \ ee : 
oid | eS ae BETAS N co — ~~ EFGURED> coer: we. JE FROM ele [& ar: he) | BACKWASH SOM TROL 

YP = TRANSFE! SC STOR- VAL , LeP SP Dy rue “SPER eomee = UmaReD> TEM Be W250q DAL TANK WILTTITLA \\ | ae ee 
a SE 5 C7 25010 eae | | neoececennre ee eer Ta Ficthce | ereaED> @) rererrenen meow mes o Cr Bs Ld (atitee | 

wat nL. SYSTEM 

fee ee HeS04_ PUMPS | | iol oe (7) 70 SOFTENER Fr Pu-7-O5-O/#) | | ee L FILTERED WATER 
NO 2 1 ODA ASH Pul-7-O5-O/5) | BORA Ast 226 Pimps (BU-7-05-007| Cae el ee ee | ae aw | | alee DAY TANK ee € a ‘ a | Sige (YP oF 2 [247-025-006 \|Pu-7-05-008 | | foe! (io) og seal -— aes 

—--—— i | [ \e2wgee62, aay | eae eal ieees| | Co | ea) WLLL LA} \ | | cveore CONTAMINATED k J CARBON FEEDER ei } | Creare | | | SS | CLEAR WeLes) ee NSO OF REQUIRED) x | ae fe rene) | ee | | [oral | t Sie i | & a pH EB - L | jo fel Te TAILINGS = re | Ea | Tel N \ THICKENER ee « (were 5 | el | | 
Soe ae y NEUT REACTORS) | ere \ | eeu SUMP fa \ pos aa Kt wy Leal | | | ae ee ere | PRT tt ee) ers Z . SAMPLER COMPOSITE 5 WZ <w = 4 xd 

eae zi aaa a) pee 7. | | — ai ( x ! | iARKE ———— | I { 1 i oy XK FLUSH WATER TO 7p? , | ie Ure et) Hin) FROM | | } | * [wx-7-05-08| [19] x) SLUDGE PUMPS —* & Ca 1 = ea | & 
Sune }— et | of | es FSI [ rome. , @ €- + & et heal |p" ok 
MPS | | 4 SF mae Sa 1 To SLUDGE PUMPS \m\ 2 | | 

x = A ‘50DA | t——_—4 \ vy a CT & | ‘| as ee POLYMER '| (9) rorat e fet pa | | (| SURGE TANK ae 7H rorAL! Gy [he ly feel A | ne pipuvees | - mem Ge EN Ef : | (oa : peSeSs= ‘ arene igeopepscemme | ES a 254 | SeLIETER. Aon | | | NEUTRALIZATION 
- VIL LLL LLL A ! : | | u EAOus, " | PZ | | |_| cer ees | | | wee el in “ | | | [re 7:05- 07 1 . | | [er05-078 eu | 1 | a | | Pazenas) Oe seme, | tf | Bp | 

| fi | | 277 | YAVAVaw, FIA | BH ee | . ioe! | | iy 
| | b A | LOTS wee | L | , 

| Lee \ | LIME -SODA ioe | | | | [ys 1) [was 
i 6 » SOFTENER (TYP OF 2) ie | | —— | 

i ae Soe Se ee eae AE Ca ol ae FROM TK=7-03-003 L— ¢") | lea 
Creoae | WareR wat | | WTITT//A \\ | i | MENT FEED OINK | 

| ————— | | Beeseee eI | y | aay FEED PUMP RECLAIM | ¥o- — | | [re7-05-014 1 | | Cr) sepeace | CED EFFLUENT | ee | WasH j | zea 
| | | a5: E ha clades CLEARWELL ee | | i | TO TAILINGS (3) a | | Te | a —— lea aS 

THICKENER 5 
> cs-/ | SUMP ‘i 

ly als | | 13 “) ge Pr Ste | eS LIME-SODA SOFTENING SYSTEM | ou eee | I et 
mu N 

ss | se) Wives ie. sp ea ez 3)\ 
apne sae Ls at | SLUDGE Pues Re Oi ee | —4-|-fe=aey |) (BBS ig) 3 sunt Funes (3) ee PL7-05.G08 yf I eT Oe RE 

i (PU-7-O5- O05 Z = i 7 J 
|Pt/-7-O5-024 

ee eee ee ee ee ae FILTER BACKWASH 53 
= BACKWASH PUMPS 

[Av-7-05-079) 

FIGURE 26 
| © | | ® | & ADDITIONAL STREAM CRITERIA “NOTES: (TYPICAL FOR FIGURES 26-29) 

[sreeam nmeer CUT OULLMULL@UL[LOL1 OI © @ © @ ©) Eon & @ © © U2,3 TYPICAL FLOWS AS PREDICTED IN 1 ONLY MAJOR CONTROL ELEMENTS $ CONTROL VALVES EXXON MINERALS COMPANY 
97 BOS 400 400 o.5 o5 12 1.9 396 O.C2 23 579 593 396 23 0" WATER USE MODEL OUTPUT RUN 127 ARE SHOWN CRANDON PROJECT 

(427) | (4,335) \ (1,762) | (1,762) | (2.2) (5-8) | (84) |,746)| (0.07) | (OD _\(2550) \(2Z,2/0) \(,746) | (00) MAX FLOW = 1.2X TYP. ZINSTRUMENTATION SYMBOLS SHOWN ARE STD 
3 280 Fs 343 | 002 | 23 | 579 | 593 | 477 | 23 | 4 MAX BASED ON 45 MINUTES TO INSTRUMENT. SOCIETY OFAMERICA 23.1 MER A™ = PRELIMINARY PROCESS € max FLOW m%/ br (¢ (752.2) | 335) | (2,115) ge) cs z) (2:2) c £2) (i @) \(2,330, ee a + s = BACKWASH VOLUME | \cmoand ceaetl | Ince sanrer ea INSTRUMENTATION DIAGRAM 292 292 x "! ed . IME SOLUTION FROM al. — TYPICAL 30.103 FLOW Ko/te(le2/owv) | — _|aééeo) \aS400) | Fie)| BE | #4) |GSen| — | — |ié| — | - | - | - | 3662) 9 Beeline facmece eS We Ser eee ee 4IME-SODA SOFTENING 
292 292 292 | 49.2 33 196 421 | - | Ee 6 OLYMER MIXEDAT 05% AND DOSED =r aT caw MAK 50105 FLOW Ky/or(ieafoar) | — | aakeao) Wsksbo)|¢Xie0) de \d$ul — | — |Z eeare)| © Arne malt [cca [anise ese oe See Weseeveme ( Reeaer: 
s PP SBC Me ee a [ee aera Behn 1 ee aoe ie se ee Xk ee ee ee ocx Pe x Se < 12 93% H2508 FROM MILLS STORAGE TANK ||(H?IM Seen ber Ce ae SOS | wremuirrent row | | x (3 Silnse inidenrion concentearonored| Seeeeee| mer I 3 ScvoGe PuMes OPERATING Y2 Tide || SEHILL SSeS eS = 

BASED ON DAILY AVERAGE SLUDG: demest a fester ne O41- 7-L-OZ2 
PRODUCTION OF 40 9pm (TYP) {49gpm(P,



MAL 

‘ 
1 @ See ee eS ee ee | See 1 —-- 3 YNCONTAM/NATED 

—eeceeep-—=-— — > au ce (1) i °° MINE WATER FROM FILTER 
4 

1 
UNC ONTAMINATED 

cLeAeveLL j | 9)||_ [1 | aeesaeumane Me S04~ 
SURGE TANK [EFGURE > * TYP FOR EACH 

fof a TER 
pH 7TK-7-O5-058) on oS or “LIM Eee i. oe eee on Sa, aS ae 
8 [err mae . DAY TANK WATE swnap FEED Bete 

\ TRP-O5039 PMS of c-oreeucsre (ae ae 7 © 
CH (TYP, ono] e OSCHARGE (srare) Fy ee 

x ON oe [4 Ro ACD = | R-O REJECT (TYP)~ = TOTAL | 2 | -EED Pum 
i 2 errant pee ' i 

! ! SHME MIX TK [4 PU-7-05-028 
! i \ 7 (ic) ' M Vv (PDA! . 7 Byioine \ safe Ay - [Be ‘ 
' KIN cave aay an 

Sum Coane a a uagas SA Sa: ET a g e 3 
Ls . 

FRESH | |\SHMP. FEED | Oy oO i ts ' Ng | ot ares | \SYSTE/Y ! ] : i ChE [srGuRE ze ZANE | | Y & 1 rouge 7 4 4A 
1 Ae ee cry} Gey | ’ 
t ' 

1 o ee L t (22) S A | d Vi sep nno ------- MILL ee 4 S © bet. ET 2 ree ARE TT 4 Emme oh 
! See eoe Gooss | bs —<LAGURE DY SEOM  WVa2 COs | IN-LINE CARTRIDGE ie o Five | MIXER PREFILTERS (4) az A | dais ee ~<FEER LEARWELL | coumosire pa a & eter NEUTRALIZATION —{2) oS 

| sor 
\ 7L-7-05-004 cHW [Fuzzas-os3] | a cH ok b-~--—— — — — F 

1 
(EVAPORATOR DISTILLATE a 

gat 
a * Gy CRY STALLIZER CONPENSATE 

a oS ‘NOTE 1 a Zz FGIREDK37) 

FLUSH. 
| @ See Ge 

WATER, XK = | TAAL me ae dL be Sep mts ABAD WATER 
Go on (NE 
‘ee Q 3 STAGES (TYPOFS) ! (777) OF 5) VENT oe me PERS ican — : 2 STAGES +~& (Bra X 

REVERSE OSMOSIS vs a FROM BAROMETRIC ISTER FUMFS 
CONDENSERS. ees, ene KFETERK) ® 

1 | [Pu-7-05-03 4 ee @ ee ; ul “REVERSE OSMOSIS “ “eee a (2) (6-FIGURE > 
@ Eine Rerean ma 0 REUECT ? 

TO EVAPORATOR > 
G4 wc. (+) 

FEED PUMPS 
| |g yP (@) 5 

FLUSH SOND (ALL MODULE era REVER: o 
DOWN CONTROLS Al SGLERSE QOS | INE ©! REVERSE oie) 7 TYPICAL) KEVECT SURGE TANK <LEANING — CLEANING LEANING SOLUTION CERIN a ae eg SQLUTION LUT I ARTRILSE FIL TO ees: 2 a TRNSEER PLE a 
Sun 0 BUILDING 72 au 

Binge ONE REVERSE OSMOS/S CLEANING SYSTEM 
FIGURE 27 eee ee er zescor] KEVERSE OSMOSIS SYSTEM 

L@®1@® [1 @1@ 1 @ | @ J vee seem cerecs |wores [arasae8] EXXON MINERALS COMPANY oe ZOE BS, FS, | lay | CEE | Pe YE |" GEES reece Racmrats | eas CRANDON PROJECT 227 . . ! 17 Hy5G, COSED AT 41 c. 2, SRD, TYPICAL FLOW mm/h, (US.GPH) 1000) | (0.015)|(0.04) \(1749) | (350) | (0.02) ie =D REVERSE O5MOS/S 227 | 0.004| 0.01 | 478 2 Nay Og DOSE AT Arg E | ON GISTEM OPERATED AT 80% RECOVERY ™' PRELIMINARY PROCESS € Se ee eee eae [ep De [wee | WSTRUMENTATION DIAGRAM : Z oBCAL FLOW Kefhr (lbs /OAY) ae 219) (325) | 2h, Peat ate ee cae ee an tis Bela 3 OSMOS/S seaet MAK FLOW Kg/tr (1es/ OAV) [= | 8% lee | = [| = | 2 | pL es cece ees 
| Sse |Paaad [Pts [eee Pe ar nen Cola eae cOnTinttous FLOW | ee ee INTERMITTENT. FLOW Eas es Te a Go| (SSS) Se = See eee eee DE7-7-L-O23 roc gay



Fe ey re aL 

FROM EVAPORATOR #1 DISTILLATE 
VENT ea 

iat a ES sO OE BEE SONS <3~- FIGURE 29 
ah om SECTOR FROM EVAPORATOR #2 ee 7 a tee ee EVAPORATOR #2 HX-7-O5 -10 ff a 

BAROMETRIC, i on La ee COLEF 
Nees a BAROMETRIC 

CONDENSER JO BRINE 
HEATER 

STEAM 

EGRET rn (23) TO EVAPORATOR. t {ereuREs> 
S i) #2 

VENT Hh 
JO KEVERSE OSMOS/S 5 / 
REWECT SURGE TANK: one 

He 504 ONDE! 

Se 3 re memes OY MHS _____|_______, 
TO EVAPORATOR x: 

EVAPORATOR #/ 

C= Se [2-FiGURED> J /s) OESUPERFEATER oe ) 
ae I ee Fae JO BRINE 

e } KOM. 1 = | DISPOSAL 
Ee yes -! Ql evrocatoe we i \ | 

I Oo ay DpH ANALYZER -CON TROLLER | COMPRESSOR | 1 
FROM REVERSE 
OSMOSIS RESET | ct esee ee eae | 2 
SURGE TANK | \ A } 8 

| PH - co ee | x eo 
pe ay ree ae K CD i ae a ) fea gp 1 Shee WE | a ah see ah ae eoenevezeave 

ALORA TOR Ale ME ee b eGR CY-7-O5-001) 
Renee | fernare| pe |) OOO) OD ee ee 

I a | CA BSSaey u WATER 
{ | E SEAL SLAROEATOR tt rh fe 

AS. | 
(ERE eT > — Coe it p-----+=-|----5 pers AU | Cf FEEee EVAPORATOR MIXER | ae | 
OsMo51S Pals FEET Res | DEAEKATOR SECONDARY | O eresum & | eer fi - A = a (emcee | G7? “9 | ! es | pee RECIRCULATION ena (PARE) ul UP BOILER PALME 

> EVAPORATOR See ee ee en eae [Fu-7-05-0 es Sees (2) Be CON, (2) DISTILLATE e eal “as Bey 2 TRANSFER PUMP 

ceed et ae nx 3 ee @) 
FEED DISTILLATE 

EP a Bee C1 120 Ome, © @) Sta _ © ms Ln Cono BT heare ZAve 
(SPARE) ) [7K-7-05-@a] 

Ee S 
i FROM STARTUP ROM oe EVAFOKA TOR #1 3-— FROM SEED x £ ew eas HE BOILER BOILER SYSTEM TRANSFER PUMP 

SHEAR 
TANK MIXER 

SRO TEIG ie ue CONDENS: COMPRESSOR EVAPORATOR #Z Mxecseerea?, HYOROCYC, 
Gr) exer ave 

504 
by} - EVAPORATOR 

SEED q 

EWI Vie 
TRANSFER PUMP. #2 BRINE 

: FEED SER BRP STULATE RECIRCULATION DISTILLATE. 
EVAPORATOR FEED PREHEATER DEAERATOR FEED FUMP HEATER FUME SURGE TANK. 

(pu-705-o98) TE 7-002 
INLINE MIXER EEL TANK 

EVAPORATOR #2 
SYSTEM 

STREAM NUMBER Loe _@Ol1e@] ©] J 22min sreeau ceirERIA NOTES : EXXON MINERALS COMPANY 
39.8 37.9 <02 3.6 75.8 21 pH CONTROL AS NECCSSARY TO 1 EVAPORATOR _ SYSTEMS SHALL BE SUPPLIED 

TYPKAL FLOW m*fhr (US.GPM) MAINTAIN pH IN 5.0- 7.0 RANGE AS DESIGNED BY VENDOR SYSTEM SHOWN CRANDON PROJECT 

MAX FLOW rift (US.GPM) (a) | BG (és wr) 2 EVAPORATOR SYSTEMS #1 AND #2 ARE ™ PRELIMINARY PROCESS AND 
SOLIDS: 3. EVAPORATOR OPERATED AT 96% RECOVERY = [ered Cs SNNSSTRLIMENTAATION OLAGRAM 

TYPKAL FLOW Ka/br (1bs/DAY) one | aca (tend) ee . aE} = EVAPOKATOR SYSTEM 35: max Flow Ky/m Cosson) | — | — | — |Sa| — | | Se eer ee 
Lenrmuasron | X |X Tx tx Tx] [ets ss aes | acne aoe a er egg es | a eee [ET 

eaten, fer aeatS APR Pelee ol 
eee ee Pe ae QM ~aeesee) = one a en eee pee eRe Te SSHILL|! etep or seems seen aaa = O51-7-L-O24 pea



STEAM ~ ies 
W2-FIGURE 23 ¢ | > ro. COOLING| | Pmeme o> -— — ------~— eae (i) | (4) 

(2) @) | | 
Ii — cs-4 ' <ONP 

\\ I 
a rem => —------------}--!------------- , Cae 

as 4! 72) Go es ae SN (o-FauRe 2X37) FRESH 
4 WATER 

1 BRINE SOFTENER /| Fay, 2) — TANK 
POLYMER \ POLYMER PUMPS AS ay | . oh 7O\ FILTER ©! 

[EFIGURE 22> 6 \ i ae ay i VAPORS Y CLEAR WELL 

AS | VAPOR ) ALL |Z} (PEF-O5-O70 SPARE) vapor Oitiensare GERM Eu sare [ercuee => Hz Sg, I CONDENS: TANK. 

ferautes : wx-705-0%)|  [tx-7- 05-032) [Pu-7-05-a65] 
Lo FraaRE > - Fionn Ss ae ae] ee 

NEUTRALIZATIA 
Neeasy| fe PUMPS | | ———--| Co 

$008 ASH 4 ‘. Eve i (PU-7-05=058) | | RINE 
[reuRe > ee) o (SPARE) | CRYSTALLIZES) 

AS Ge) | \ 
a POLYMER | | () ie BRINE SOFTENER Go) DILUTION -- j------ | --4 1/ 

BOF 4 WATER ! i/ ZED PUMPS | | | 

fo -----|--) (™)pa--j---- 1k Sue 
(SPARE) (PULFO5-O55 ? \ : | | i) gth-te) 

- 4 | STEAM SODA ASH MOL | 3 SA ae | p) Go F516) cst 
> | | KONO ri ob ee ame @ 1 Leeti¥ ae ee olgi © RD ae oa er sone pa owe ' SRINE cs ia “se ae eee, FEED CENTRIFUGE Os reseuT Na 

cee ae fears SEE i [4 i iva Wie ENTELEUGE (4 S-FIGUREDD cy | é FEED PUMP 
(2) = (pH _ ai LINE; HT] ; Dae 1 |. So pee, sp Wiraes 

; 9 | te SP A | Bebe Rial r05-c57) CO leas CMNISTALLED Wwe oN G2) oh arrose] CETL muy | es JAP 
ARCLILA TION. {P 

TK -7-05-035| WATER P/ are Sa SEINE CRYSTALLIZER CRYSTALLIZER 
as SOFTENER FEED TANK FEED FUMES (4 ONSITE x9 Buoea 

1 woraiog PU-7-O5-O6! MaTIES 
(2) tz) i 3) 

7 WAS. SLUDGE 
L {HEAT TeaceD EVAPORATOR BRINE 

Lin So Gea Ge ee ae 
TO TAILINGS CONCENTRATION SYSTEM 
THICKENER (3/) ee ee 
SUMP 

t—~] 

RINE SOF TENE 

Stabe eines 

(SPARE) 
INSTRLMENT AIR ; 

‘ 
FOR WATER SS TREATMENT BLULDING 

BOILER 

FEEDER INSTRUMENT_AIR INSTRUMENT 

COMPES SRE 
AND RECEWWER DRYER 

(CA-7- 05-001 

9 IDDITIONA TREAM CRITERIA - NOTES: [aren mnece OO 1@1O1 OOO O16 161 O] @ | @ | Ras mara HOES ra gous ae apne)  EXKON MINERALS COMPANY 
i . A 007 | 2. E 2 ci 9 a fi ~ Es rica. Aon wt) | ee Bo lee les aa — | & Bs BAe so. || BELLS WES AIR, caunon rose 

5.0 oO. 0.7 0.007% 0.03 “af \O. 27: te }. 16 0: 7) =7, = me MAX FLOW mi/ar (US GPM) oes) Coy fo) ee lO ance, mires 18 Ok PRELIMINARY PROCESS AND eee Seiliit \eaol or | — leeol & becoletole tole onl — lel, See a9 cad SP a ATION rn TYPICAL FLOW Kg/br (1bs/e) Ses) \a7e |G,1s0\ Cd (6370 | (2 _\@5,030)"e4,2z0) Yor, 220) (23, 169) 25000) 3} SiHASE FLIP OPERATING YE TIVE ASSUMING aan a ] a e ie a | eee ce 
734 48.5 | 22. <O.7 192 Os 678 1609 ee ee AVG SLUDGE FLOWKATE OF 1.8 gem ANG MI 

Max FLOW kg/hr (1bs/d) (38, 620) | (2, 560)\ (4, B87) (Z) (10, 155)| (26) _\(#e, 340) Y84, HON EF, %o#) (2B, 620) ZB0, 000) PEAK FLOWRATE OF 2 fopin; 56.425; 20% SUSPSOLIOS (ties | Mme] None |" wisconsin |" Forest __| 
lex Bees ee eee [seg etn pee gURor aie [SS ret eS x TX ft eee oA = 
es OO ee oe ee a ae [ainda east | ie | Pesta eee ae [eel en a Pn “SE | ee ol === ee 36 100% SUSPENDED SOLIDS CAPTURE IN SBHILL PAREN A ee — MRI 

CENTRIFLGE, TEMP =B0°C 5.G.=24 eine concen aes ets BEy-7-1-OL5 =| 

coe s/ret



HNO TRUMENTATIUN & CONTROL LEGEND 
INSTRUMENT IDENTIFICATION PUMPS & COMPRESSORS 
TAG NUMBERS Re ow 

xx NOTE: 

FIRST LETTER(S) CENTRIFUGAL (ORY PIT) PUMP tr = AS ADJUSTABLE SPEEO 
CS-1 CONSTANT SPEED (SINGLE SPEED) 

SUCCEEDING LETTERS ‘3 (S-2 CONSTANT SPEEO (THO SPEED) x 
THE TOTAL NUMBER oe UNITS PER SET Cr CENTRIFUGAL (WET PIT) PUMP 
(Y VARIES FROM I A) 

EX 
THE TOTAL NUMBER OF SETS OF UNITS ( foe SUBMERSIBLE SUMP PUMP 

ie VARIES FROM | TO B) 
(Ve xx 
wardare 

eel > CHEMICAL FEED PUMP 

SET NUMBER (USED WHEN THERE ARE MULTIPLE 
SETS OF UNITS WITH THE SAME W-X-yY J] tomrresson ccenrairucaty of scorer 
DESIGNATIONS) 

‘UNIT NUMBER (USED WHEN THERE ARE MULTIPLE INJECTOR 
UNITS WITH THE SAME W-X DESIGNATIONS) 

OOP NUMBER KX 

UNIT PROCESS NUMBER GEAR PUMP OR BLOWER (POSITIVE DISPLACEMENT) 

x 
PROGRESSING CAVITY PUMP 

INSTRUMENT SOCIETY OF AMERICA TABLE xx 
TURBINE PUMP 

FIRST LETTER(S) SUCCEEDING LETTERS 

PROCESS OR READOUT OR 

AIMS) ef ee ee | 
| 8 Journer ume ‘users cnoice(t) USERS cHOICE(t) [USERS CHOICE(t)| 

| 20 [comme VET. Ay Semi eee eee ce CTO ee et 5] Parca eae EOS SROs as TT eS ee a eee PR Boe ee I res as. Gectcane atsutital Pe STE Cod eno ene te ee eure | 
fs fms ass care Ae omnessune aevier 
Oe oe 
|p Keates) ee | fe Seer GS) saute point 
fs hse ot scucowe [eon stati of "71 ONYE STRAINER | |uever eee eee 
PBN farm ses STRSTR RCTS an | ee 
|» users cwoicect) [users cwoicect) users cnoicect) users cnorcecay| 
[ren lasts cmt Cy Pee UNM FIEe i | eee sere | 
|p {Pressure cor vacuum] —_—foint crest connection) SSS] SCC*Y 
[a fovantiry on evenrcryfinrecrate [inrecrare | CY STCSC~*d ACT! es lemcanor ar ialewa Tee OL NT Ss [os aR) a AGTUATORS 
|_s_ [SPEED on Frequency |sareTy [De i Se 

ees eS, SE [uv fautrivaniaetecey | __faucruruneriontey J ELecrRiC (aaToR) 
[ove | Visnas ry oe eae GAT Oy SRE AEC | ee 
| Svs lett On iabe oN fess Nees | a [a Juneuassivienyy ——Pfcuassirigocnn ——_Ieuassifueon —weuassieincn] es 

DRIVE. ACTUATE OR 

CE ee | 5 ae 
[CONTROL ELEMENT 

(1) WHEN USED. EXPLANATION IS SHOWN ADJACENT TO 
INSTRUMENT SYMBOL. SEE ABBREVIATIONS AND 
LETTER SYMBOLS 

MISCELLANEOUS SYMBOLS TRANSDUCERS 
a ANALOG 

o DIGITAL EQUIPMENT TAG (FOR PUMPS ETC.) 

—€ VOLTAGE a 
F Frequency EXAMPLE: Ae SOREN cin! CaeCReee INTERLOCK, 
1 CURRENT PANEL. IN A FLOW LOG?) 

Pp PNEUMATIC ‘ : : PF PULSE FREQUENCY 
q bo MIXER 

PO PULSE DURATION 

iv] RUPTURE DISK 

LINE LEGEND : 
by ae eee DESIGNATION zk weerosurm > S (CLOSED CONOUIT, yes X= SOURCE UNIT PROCESS MUMBER + " : : : basHeD LINE TNDIEATES. Y= QUSCHARGE STREAM NUMBER ‘ “ ¢ ALTERNATE FLOW STREAM — 

rH x — INTRA-UNIT PROCESS INTERFACE DESIGNATION 
X= INTERFACE LETTER Late F 

44d, PAR, ING LINES 
yh, J+ (PARENTHETICAL NUMBER (E> SHEET REFERENCE ARROW FLIGLIRE 3O 

bh . | INDICATES. THE NUMBER OF 

[Bb pean] stones nePaeseneo} EXXON MINERALS COMPANY 
Te t CRANDON PROJECT 

os CONNECTING LINES 
re 

f INSTRUMENTATION AND 

, CONTROL LEGEND AND 
jure eae SYMBOLS 

S1BIE pteauectr ie vim COUP MENT ITEMS SHOWN BY DASHED LINES ARE NOT INCLUDED IN [ce LE = pea tng CONTRACT = = WOWE 
[ame | on oe Pas OT 

Beane SEES ee ESS [ie aire ecm | sere SE rk ee 
an alae roa Seas some oan ae = O51-7-L.-O26 oe | 

oan 3/001



509, 1670 1670 509 

506 1660 1669 506 

f 

Ea fear 

x ~ 
. q | oy OSHOTER 
§ 5 4 & 650 ES = 150 503 

S nN ; 

: : \ Q MiLL a rs J} | MOONE | bene 
Rs Ve es 

Y 900 | ee regegar= 7" MALE aa YZ meneuy 1642 500 
ty iy si! = Bt ADI FILTER MIXED MEDIA FILTERS Soe ieee =all=| 

K kK LIME - SODA SOFTENERS Pde FE 

x S ‘ = = TYPICAL 

9 8) = 
& & : 
x x BACKWASH 

Bs a a al . ‘ 
NEUTRALIZATION i FILTER CLEARWELLS 
REACTORS f 

oF 1620 a eee ee ee 1620 494. 

FIGLIKE 37 
NOTES: 
1. ONLY THE MAIN FLOW STREAMS EXXON MINERALS COMPANY 
ARE SHOWN CRANDON PROJECT 

“PRELIMINARY HYDRALIL/C 
fier ] PROFILE 
|| | a RTE | 
Ko 4 PR wene |" wiscon/si 

OSE | Ge eat Wee See A a 
Dey ars i=" 5 aaeiweaa| 

uel ee ee one [ee



; Neutralization Reactors : 

The neutralization reactors are designed as complete mix 
i reactors and have been sized based on a hydraulic detention 

time of 20 minutes at the maximum expected flow rate of 

contaminated mine water. Additional capacity has also been 
i included to contain one filter backwash for each reactor. . 

' The reactors have been sized to provide an adequate residence 

i time for surge equalization, pH adjustment and oxidation of . 
| ferrous iron. The reactors would also serve as a powdered 

- activated carbon contact chamber if orqanics control becomes 
i necessarv. An air diffuser svwstem would be installed to 

assist in tank mixing and provide oxvgen for oxidation reac- 

| } tions. 

The two reactors are designed with common wall construction 

and a sluice gate is provided to permit use of the facility 

i as a Single (as opposed to separate) treatment svstem. 

i Neutralization Reactor Pumps 

The neutralization reactor pumps would lift.water from each 

E neutralization reactor to the corresponding reactor clarifier. 

Three variable speed pumps, would be provided, each with a 

. maximum capacity of 381 m /hr (1,660 gpm). Under normal 
E operating conditions, two pumps would be operating with one 

, Standby. Additional capacity has been included to pump out 

a filter backwash within 45 minutes. 

i Lime-Soda Softeners (Reactor Clarifiers) 

; - The carbonate precipitation svstem would be designed using 

. two solids contact type clarifiers. This type of unit com- 

| - bines rapid mixing, flocculation, sedimentation and solids 
i recycle in one piece of equipment. It has been assumed that 

OO two complete clarifier/flocculator mechanisms would be pur- 
chased and installed in field erected tanks. 

i Fach softener has been sized to handle the maximum flow rate 

from the neutralization reactor (381 m /hr each). Area 

i requirements for clarificafion were based on an assumed over- 

flow rate of 2.4m /hr/m (1 gom/ft'). Each softener 
would be 14.0 m (46 feet) in diameter. Solids flux to the 

i clarifier section of the softeners would be a conservative 

4.3 kg/hr/m™” (21 lbs/d/ft’). The hvdraulic residence 
5 time in the softeners would be avoroximatelv 2 hours. 

i XIX-9



i Polymer Mixing and Feed Tanks 

The polymer mix and feed tanks were sized to hold a 1-day 
E supplv of 0.5 percent polymer solution. Each tank has an 

operating volume of 15.9m (4,190 gal). 

i Soda Ash Dav Tank 

Soda ash would be used for the lime-soda softeners, the brine 
[ softener, and for effluent neutralization. The tank was 

Sized to contain a l-day supply of 10 percent soda ash and 
J would have an operating volume of 87.2m™ (23,040 gal). 

pH Adjustment Tanks/Splitter Boxes | 

; Water would overflow from the softeners to the pH adjustment 
/ tanks for neutralization with sulfuric acid. The completely 

mixed tanks have been sized assuming a minimum hydraulic 
i | residence time of 10 minutes. | 

| The neutralized water would then overflow into splitter boxes 
i for distribution to the filtration systems. These units are 

: designed with common wall construction and a sluice gate is 
provided to permit use of the facilitv as a single treatment 

i system. 

5 Sulfuric Acid Tank. 

Sulfuric acid would be used for pH adjustment at the pH ad- 
i just tank the reverse osmosis svstem and the crvstallizer 

feed tank. The sulfuric acid tank has been sized to contain 
a 5-day supply of H,SO,- 

i Mixed Media Filters | 

i Neutralized water would be gravity filtered in two, varallel 
mixed media filtration svstems consisting of thres filter 
cells each. Each filter system was sized assuming two cells | 

; would be on line with one out of service for backwashing. 

Area requirements were computed assuming a hydraulic loading 

7 of 9.8 m /hr/m (4.0 gpméit’). Fach cell would have a | 
i Filtration area of 17.7 m (190 ft’) : 

It was assumed that each filter cell would be backwashed 

i three times per day. ‘The volume of water required 30 bagk- 

| washing was computed assuming 5 minutes of 39.6 m /hr/m 

' (15 gpm/ft') bed wash plus 3 minutes of 22.7 m /hr (100 apm) 

i ) | XIX-10 |



; surface wash. Fach backwash will require approximately 
55.1 m (14,550 gal) of water. 

E Filter Clearwells 

Water from the filtration systems would flow into two filter 
i clearwells. The filter clearwells were sized to contain 

| 1-1/2 filter backwash cvcles. The clearwells are designed — 
_ with common wall construction and a sluice gate has been 

i provided to permit operation of the system as a Single 
treatment facility. 

i RO Low Pressure Feed Pumps - 

_ Filtered water would be pumped to the reverse osmosis svstem 
E in two stages. The RO low pressure feed pumps (first stage 

pumps) would take suction from the filter clearwell and pump 
water through the cartridge filters. The RO booster pumps 

i (second stage pumps) would pump water through the reverse 
osmosis system. | 

i Three variable speed pumps would be provided for low pres- 
Sure pumping, each with a capacity of 303 m’/hr (1,335 gpm). 
Under normal operating conditions, two pumps would be oper- 

f ating with one standby. | 

| If contaminated mine water does not require further treatment 
; to maintain compliance with WPDES permit limitations, one of 

| these vumps would be used to route treated mine water to the 
: discharge tank or mill freshwater tank. 

Although contaminated mine water may not require further 
treatment, all unit processes have been sized to provide 

; full treatment of this water. 

E Cartridge Filters - | 

A cartridge filtration system would precede the RO modules 
and would be located between the RO low pressure and the RO 

E booster pumps. 

| The filtration system would consist of four cvlindrical stain- 
5 _ less steel filter housings containing 5 micron cartridge 

filters. Each filter housing would contain approximately 
, 120 disposable cartridge filters. During normal operation, 
i three filter housings would be on line and one on standby. 

A rupture disc bvpass would be provided on each filter to 

, protect the high pressure booster pumps. 

i XIX-11



; Sodium Hexametaphosnhate Tank 

The SHMP tank was sized to contain a 2-day supply of 50 per- 
i cent solution. A 0.4m” (100 gal) tank would be provided. 

E Reverse Osmosis Modules 

The reverse osmosis (RO) system would consist of five. mod- 
ules each designed for a maximum capacity of 95.4 m>/hr 

E (420 gpm). The modules would be arranged with a 4:2:1 taper, . 
-and would be operated to recover 80 percent of the feed water 
as permeate. (With this taper, recoveries of as high as 

F 87.5 percent could be realized if water quality permits.) 
The remaining 20 percent reject (brine) stream would flow to 

f the RO reject surge tank. 

- At this level of recovery, the dissolved solids concentra- 
tion in the reject stream would be below the vendor-recom- 

F | mended solubility limits and should not present anv scaling 
or precipitation problems. In addition, 10 mg/l of sodium . 

: hexametaphosphate would be added to the feed water to inhibit 
i scale formation. 

; The design temperature of the feed water has been assumed to 
be 5°C (41°F), considerably lower than the optimum tempera- 
ture for RO of 25°C (77°F). At 5°C, the flow capacity of 

; the membranes would be reduced to approximately 55 percent 
of that required for a similar system operating at 25°C. 

The assumed low feed water temperature increased membrane 
E requirements by approximately 45 percent. One possible 

method to reduce the increased capital expenditures for the 

RO membranes would be to install a feed preheater svstem. 
i This alternative. was evaluated and rejected because of signi- 

ficant increases in operating cost. 

i The membranes would be spiral wound membranes rather than 

the hollow fine fiber. Spiral wound membranes are consid- 

ered to be less suscevtible to fouling by influent particu- © 

F lates. The membranes would be constructed using cellulose 

acetate. } 

f RO Reject Surge Tank | : 

| The RO reject stream (20 percent of the RO feed water flow 

i rate) would flow to the RO reject surge tank. The tank would 

) be 16.5 m (54 feet) in diameter, 9 m (30 feet) high and lo- 

cated adjacent to the eastern wall of the water treatmegt 

i building. Total capacitv of the tank would be 1,894 m 

i XIX-12



; (500,000 gal). The tank was sized to hold 24 hours of RO 

reject water and would be equivalent to having one evapora- 

tor operating at 50 percent capacity for four days. This 
f tank siting criteria was necessitated to permit intermittent 

operation of the VCE's during the early mine development 
period when water flow rates could be low. (VCE's have lim- 

i. ited turn-down capability and frequent startup-shutdown is . 
. not practical.) 

i Reverse Osmosis Cleaning system . . ; 

| The RO cleaning system would be provided by the reverse os- 
i mosis system supplier. Each supplier has a different clean- 

ing procedure, therefore, it is not possible at this time to 
| i establish cleaning system criteria. 

Evaporator Feed Pumps 

i RO reject water would be pumped from the RO reject tank to 

the evaporator by variable speed centrifugal pumps. Three 
pumps would be provided, each with a maximum capacity of 

i 47.7 m /hr (210 gpm). Under normal operating conditions, 

one pump would feed each evaporator train. One pump would 

i serve as standby. 

| Evaporator Svstem 

E | The RO reject water would be pumped from the RO reject tank 

to the evaporator svstem. The evaporator system would then | 

recover approximately 96 percent of the water in the reject 

i stream for mill reuse. The evaporator residue or brine 

stream would be pumped to the brine concentration svstem for 
i , further treatment. : 

' It has been assumed that the entire evaporator svstem would 
be purchased and installed as a turnkey svstem. The system, 

i | with the exception of the evaporator feed pumps, acid feed 

| pumps and in-line mixers, would include all equipment and 

i controls shown in Figure 28. All components included in the 

evaporator svstem would be sized bv the vendor who designs 
and supplies the equipment. 

i ' The evaporator system would be comvosed of two parallel trains, 

each containing a vapor compression falling film tvpe evapora- 

f tor sized to treat 50 percent 30°F the maximum flow rate of 

the RO reject stream or 47.7 m (210 gpm). System suppliers 
have estimated that, a maximum of 45.6 m /hr (201 gom) of 

i distillate and 2m (9 gpm) of brine would be produced 

i XIX-13



i from each train. These values revresent their best estimates 

and could vary depending on actual feed water chemistrv. 
Distillate water quality has been estimated at 10 mg/l TDS. 

[ | Brine water quality would be approximately 19 percent total 
solids and 17 percent dissolved solids. 

i The system would also include two boilers; one to provide 
steam for the barometric condenser, the other for evaporator 

Startup. The startup boiler would be sized to provide steam 

; for either evaporator startup or for the crvstallizer's brine 
heater. | 

i Brine Drying System 

The solids concentration in the evaporator's recirculating 
i slurry must be controlled to prevent tube fouling. To con- 

| . trol the solids concentration, a portion of the recirculat- 

| | ing stream would be purged from the svstem as an evaporator 

i | brine. The brine stream would flow to the brine concentra- 
tion system for final treatment and disposal. 

{ The first step in the brine drving system would consist of a 

| brine softener for suspended solids removal and precipita- 
tion of calcium salts, S10, and metal hydroxides. The 

it overflow from the softener would flow to the crvstallizer 

feed tank for neutralization with sulfuric acid and then 

| pumped to the crystallizer. The forced circulation crvstal- 
F lizer evaporator would crystallize the brine into a 55 percent 

solids slurry consisting primarily of anhvdrous sodium sul- 
fate and sodium thiosulfate... (Direct crystallization 1s not 

E practical in the VCE because it is a falling film evaporator.) 
A screen bowl centrifuge would dewater the slurry to a 95 per- 

cent solids cake suitable for landfilling. Upon cooling, 

i any water remaining in the cake would combine with sodium 
| sulfate to form Glauber's salt (Na.SO, ~ 10H,0). 

2 4 6 ; 
The resulting product would have no free water. epending 

i on quality, the cake mav also be suitable for reuse within 
the paper industry since it will be almost entirely sodium | 

. sulfate. | 

- | It has been assumed that the crvstallizer svstem would be 

purchased and installed as a turnkev system. The svstem, 

i with the exception of the brine softener, reagent feed pumps, 

crvstallizer feed tank, crvystallizer feed pumps, convevor 

| and dumpster would be provided by the crvstallizer supplier. 

i All components included in the crvstallizer svstem would be 

: sized by the vendor who designs and supplies the equioment. 

i AIX-14



i Brine Softener | 

The brine softener would consist of a solids contact clari- 
; fier similar to those specified for the lime-soda softening 

system. Area requirements for clarification have been com— 

i puted assuming a conservative 8.2 kg/hr/m (40 lbs/d/ft’). 

: The softener would be -4.6 m (15 feet) in diameter with side. 
water depth of 2.4 m (8 ft). Because of the high tempera- 

[ ture (100°C), an insulated, covered tank would be required. 

| This unit process represents a realistic application of lime- 

: soda softening, but, to the knowledge of the project team, 

g has not been applied to high temperature, high TDS water. 

It 1S recommended that the sizing criteria be checked with 

i bench or pilot testing at a similar evaporator installation 

before final design is completed. Facilities for doing these 
Studies are readily available. 

i Crystallizer Feed Tank 

F Brine from the softener would flow by gravity to the crvstal- 

lizer feed tank. The tank would function as a neutralization, 

| Surge equalization and storage vessel for the crvstallizer 

; system. . . 

| The tank would be a completely mixed, ,insulated rectangular 

i steel tank with a capacity of 61.3m (16,200 gallons). 

: It has been sized assuming a hydraulic detention time of 

12 hours at the maximum overflow rate from the brine softener. 

i  Crvstallizer Svstem 

j a After evaluating several alternative processes for drving 
_ the evaporator brine, a forced circulation crystallizer was 

selected. (See Apvendix F) 

i oo, The crystallizer system would he purchased and installed as 

| a turnkey system. The system would be sized to crystallize 

; a maximum of 731 kg/hr (38,620 lbs/d) of solids. All compo- 

: nents in the system would be sized by the vendor who desians : 

: and supplies the equipment. 

| - Uncontaminated Mine Water Surge Tank 

| i The uncontaminated mine water surge tank provides flow equali- 
: zation and residence time for oH adjustment, if required. 

| : It will be a one-million gallon tank. A mixer will be 

| i XTX=15



5 installed to insure homogeneity of tank contents and to aid 
| in dissolving any required milk-of-lime additions. 

i Discharge Tank | 

The discharge tank is primarily a place where the various 
i water streams can be mixed and monitored prior to release to 

the environment. It has been sized to provide one-hour resi- 
; dence time at a projected maximum flow rate of 3,104 gom. 

Electrical Distribution 

i Total connected motor power.in the water treatment building, 
including spares, will be approximately 4,215 kw (5,650 hp). 
Normal operating power during mature summer operation will . 

i . be approximately 2,740 kW (3,670 hp). 

i LAYOUT AND ARRANGEMENT 

Figure 32 illustrates an overall site plan of the mill, show-. 
| ing the location of the treatment facility in relation to 
i the remainder of the surface facilities. 

Figures 33 and 34 show a conceptual plan of the lower and 
i upper floor of the treatment building and sections taken 

through the building. | 

ll The water treatment building will be a standard metal frame 
building with insulated walls and roof. 5 Overall building 

i area 1S approximately 2,575 m° (27,700 ft’). 

A majority of the pumps and high-pressure control valves 
: will be located in the lower floor to minimize noise in the 

upper floor. A workshop and spare varts storage area will 
: be provided in the lower floor of the building. 

i The upper floor of the building will be equipped with bridge 

cranes for maintenance/repairs on large items of equipment. : 

I All water treatment: system equipment shown on the PS&ID's 

| except as noted below, will be located within the water treat- 
i ment building: | : 

| O The water treatment feed tank and treatment svstem | 
' | feed pumps will be located approximately 230 m 

i : | XIX-16 |



2 2 2 ‘ e JG ee 
8 g 3 we 2 3 / g ™~ ES ne g Be a x 
2 . : eee Sai 3 { S gee > / Be : 
. * . e tye & . * go pos Zo 
& "i . Me w&G $ yf “ = s wee & Vie “ wSé000 

| Ww 5 ee | ar 
& i Se ie ee: nae Si ae 

. = ? to a aT A ee eS 4, 

| Ff a ee ee Se Se ee 1/6 jf te: id rafaegectess) 

8 ee isup.our T° r = ees em ee ae 5 f Oo re vata 

x N | Cea a AN ss tay if : 

a BA ea eater | DHOGDODOO) i. fag iy ’ Mes fee] SN Eee ] Soeres 
a“ Frere wb sas tit coor fal $< BeEg wey ET des 4 a3 

£ ae \ ee eae 2 Svat LS eo nad ae oat. - on # en Le 5 a a "PN a gels ae ea one ee é uf ae , vt — 

oan \ De Ses, aL ca WATER Shou Bate €-0 REJECT ; Pd oh 
qe d SS TREATMENT rae Se SURGE TANK — eee Sar SSE Gee f Aah JA Tis “Bren POND 

Se \ 7 uearnowd |" dase ar SS— ISIE 77 eee ae hae ‘ aa fi #& “A 7s 
Bee, : | ; V7 Re es oc me me hen een ICN SEES of gr 7 

Vv ; Sroeese SS beast beef ' : . _ [axe al Lad ae oc of 
= ge 5 : eee ee : 

é ise Y Pe sce arekatetemee S oy ea eo 
4 cee bad SAN Den RREP See = a a a ee yf . 

= “ ee 1 f 

ao | = ee el a Sa ota lo] yo} Oise debe || artes Jey 
‘ | | SX we Eyes boc i a 7: oS is ier ae a 7 / 

ot 7 Meescent a Hil Jey 

oe (ab whee ; ear oH ie 
ey is | ENS i {| fi i 

' Wee i x i be SF eee | ie : | 
\ ye NS aU ee ee / masreg. i ~ — SS ae a ee ee eee whet oe 

: 7 \ aces Be io ibe Se Sea ioe fog ffs, TRRER Lt elo St f 

te ae : co eee ; | | eae 2 | enim yet ee |e ee yy : 
: | \ | t 1} (| SERRE Wee enouse Tame é | a fete” | { 3 = mt i ENS -. a SF ede es . Lee ag a. a Le Hite ee oe ae 

er : : ee Se al Te gown eee : é : 
‘ ; | Pal aS \ j eek Slate snops {+ “ ‘ on / | 

: | fea tas sods See Vath ’ oc e be / 
\ pes Penh a ges conser | || Sentees i dokicane shes 1, 2 ‘ Varese 

: € ‘i AR EHF ; i : ‘ 4 NE : f Beste 
a oe | eee / : é ‘ 
S sos i | ee || Scare i Ye ‘a g \ 

‘ : : / { : | i ae “er “ : . 
1 ¢i / } \ , . eek 

iS ! | | : ne fe ake ae ee arg Me } Z P pe ee ' Sirol Sia i ey et ' 
| : in(= SF =Se Ses Pete ee re : ; Sean 

R a) so 28 Li et ae ee 
ae é j tag “Becw nice peel Bees re ) PBS. sie Ses > 3 

; 8S j fia wie age cite Hed meas teem A a nears ne ed ee Psat aT a _ #35500 
i te I | i ea os i tee oe eee ‘ ° Sie 

k ‘ : ee ee cee é ; me 

s 3 Sica a pega ; Loa De ee i: 
ae oer ee tere be aie oa { . { i Bi? plone : ; po ae 

SoS 14 Eee Beem e & eine Pee ficene wey | _@, 4 r i ee x eee a z 4 
ee en en eS i) SuERE i eee mer: open rales ; gee or FIGURE 32 

freee ee Te en . ji SEaNE Se 4 erteke S satin SE NOTE: 
: a al Fey : 8 ~~. + SL ae ae © ts ¥ Boe Beene FTP oS SITE PLAN DRAWING FROM RALPH M. EXXON MINERALS COMPANY i Y , 7. el Ape is aS legen 1 teen hee i a PARSONS. EXXON OWG NO. O51-1-G-OO1 CRANDON PROJECT 

4 we Bek F Sally le ean Paes ors Sree a a Bie Hi = ns ae $ Ree 5 Z : fee ae fe eS 4 3 : ™ WATER TREATMENT SYSTEM 
af vr 2 ; ce eee oe anaes CNL? 00k eeu ere =a aioe | NY 

ates - . ee een Ss 5 ee pee ee SCALE IN METERS feist [a es oreo iisconain le Forest 

| res Sis a | Seen in eae 
SO Me scarce ere cyan [See 
meHILL SSateeaee oS Tier once toeen ee wee wees ene = Bi-7-c0o4 = 

aS



615M alt site 

oe ee a ie BS Baa 

| 
OISTRIBUTING LINED 

| CONVEYOR Re 
| 

CENTRIFUGE RO. RESECT 
| ee se ee eee SURGE TANK ee ey PUMPCTYP OF 2) (6.5 M DiA) 

CENTRIFUGE | - CRYSTALLIZER 
RECIRE 

ROLL-UP DOOR — n PUMP 

CSSiasizen anuj YSTALLIZE - oO 
= Eo] N 4 (BN | S7EAM CONDENSATE By a ' 
a "UM PS AND oes TANK SKID (0) fa 

= CRYSTALLIZER o—, | euey ae Fae wot 2 Mires i (HATCH, TYP @ iM ID } PUMP CTYP OF 2) 
\ Oe en ees BRINE 

: I il \ | alll init MEN'S WOMEN'S oO HEATER 
~ NEUTRALI- 1] FILTER uuuu ROOM ROOM o ZATION SLUICE || CLEAR- 4 KO 2 LIME -50DA SOFTENER GUKS <1 GATE WELLS || a fa [1 OPERATOR, |b oo 2 

24 ; |) i 
=H ti 

Of O i-or4! Co OF - XR Hy i || MixER, ! I es ia FH i? 1 OF It CONTROL Mec a — (ha | E i ia it OOM = X 

"1 u " a 
Mi --4f=it= FS ssegetl FANEL epee EVAPORATOR. ae 

ce) FEED PUMPS || ae O° (YP OF 3) (A» 
z | rr a Boon“ ee C4 BRINE SOFTENER FIGURE 34 
8 oe TT BE SUG 
§ tt oo R-O MODULE OFFK “4B J “ & (TYP OF 8) RECIRE iH PH ADS GFA Wir PUMP- 3 

i INS | | (POF 6) oe ee. ss Ta ees Py ee ae co OCF Ed cho 
SPIRAL — kes COMPRESSOR] ‘ 
STAIR- eT (TYP OF 2) Ht se (oul 

an cag F220 Fue IZATION oo POLYMER FEED ti On 
CAI vers) PUMFITOr2) SE Sa = PUMP (TYP OF 3) 5 DISTILLATE 

(ivy, Oo nee SODA ASH PUMP BRINE SOFTENER PREHEATER SURGE TANK 
FIGURE 34. |S 0 Oo Oo (TYP. OF 2) POLYMER PLUMP (YP OF 2) (TYP OF 2) Oo a (TYP OF 2) DEAERATORS DISTILLATE RECIRE LIME-S5ODA SOFTENER POLYMER (TYP OF 2) PUMP (TYP PUMP. 

PH ADS a TRANSFER Eyapoes OF 3) 
Vs TOR 

Co i ofogo roLinnee ny fear gaara 
“D2 PLIMI 

= DRUM PUMP (TYP OF 3) D0 \EV4 ORATOR] 

o c a I OMPRES SOR OK B ece CT eo a o Q- O = oH a © 

eS 
R-O ACID MP R-O CL i, START- ‘EVAPORATOR SEED_ 
PUMP (TYP OF 2) Eee Jane Sy aoe UP BOILER ‘SEED TANK TRANSFER 
SULFURIC ACID (TYP OF 3) PUMPS 2 PUMPS PUMP (TYP OF 2) 
D4Y TANK (SKID MOUNTED) (SKID MOUNTED) PUREE EVECTOR 

POLYMER BOILER 
(2 FEED TANK (TP OF 2) 

FIGURE 34 
POLYMER. WASTEWATER TREATMENT BLILDIK 
MIX TANK Wi 

GROUND FLOOK 

15125 

o1z2345 
SCALE IN METERS 

EXXON MINERALS COMPANY 
CRANDON PROJECT 

™* PRELIMINARY LAYOUT OF 

[ener | aes [inane few i ce ane one 
Pe ee a ee ee 
Le consi romeo | 
see | er J ere ca eee ee aoe 

pages Sse DE [Pia | ae a [RT i Ci\| (SHS eee] Ce ee ' = Se eecers arin oa ae oes emma = O51-7-G-005 ro ae 
cos sme"



FEED HEATER 

ii DISTILLATE 
PLUMP 

520 BRINE 1700 9 LIME ELAN T mes 2 CRYSTALIZER 
WALL Oe ee PREHEATERS N CONSTRUCTION) TANK AND 

515 =e SPLITTER BOX een ee eet ad oe Ce loBO L/ME SODA py SURGE TANK (2. ' SOFTENER R-O MOOULE z 

310 ee eae a Te REVERSE OSMOSIS f ‘ _ ee eT || 
TP OF) y W 1660 cay : 

5 505 : ona 
[ ‘id P= [IOI ih ens Le | a te ance 4 y = [ay eae eee 500 +3 1040 = i = 5 AL Se CLEAR- x i ae a Seema as os aaq- ys es= === sea aoe 

weuren = PG oO : et | ‘ Za 
ounin ding 4} EVAPORATOR REACTORS 495 ret eN= Ly FEED PUMP O 1620 Hi = DEAERATOR: CRYSTALIZER Ey NEUTRALIZATION R-O BOOSTER REACTOR PLUMP EVAPORATOR RECIRCULATION PLIMP O 490 PUMP (TYP OF 3) See y BRINE FILTER WASH. FEED PUMP HEATER FILTER a PUMP (TYP OF 2) 

BACKWA. 
CRYSTAL/ZER R-0 LOW PRESSURE O EE AIG AGS) FEED TANK FEED PUMP CARTRIDGE FILTER 

REACTOR LMP ea (7VP OF 4) SEG TION (2 1 y (TYP OF | ( Oj UO U0 roa) (2) 1:250 

= | Bee asn — naar = tn SLUDGE PLM EE 
PUMP ° se ANG OE EH i 0 oe SCALE IN METERS SIDEWALK | 

DOOR ABOVE 

clad [a eae {3 SPIRAL oft) i (AY _SAIRASE wy ass Pe 
FIGURE 34 ats. seal Be 

ea CL BID RETAINING 
WORK SHOP AND HM) 1060 wae 
SPARE PARTS STORAGE v kL 

ae {0 meee 2 
a s i siete I HH ADSISTMENT (rz ACCESS pH ADV Pp 

Gap gp Ea KATH 2 60 PUMP (TYP OF 3) CANE BE 
Seas LF Jy ea aes 

SUMP. ¥ a TANK 4 PUMP s y 4 : BRINE Pech INSTRUMENT 500 1040 TEN Pests AIR COMPRESSORS, on aait poe 4 | — FILTER RECEIVER, € DRYER | i I CLEARWELLS 
WASTEWATER TREATMENT BUILDING am SOCAN ey Eee ae 

LOWER LEVEL ee, wee REACTOR 
WORKBENCH 

490 [PGE PLUMP 
EL AN/ 

SPIRAL a 125 
STAIRCASE 

o12345 SEC TION (EN SCALE IN METERS 
1/250 

D : Bs | oO _ 10 

| SCALE IN METERS ate i FIGURE FF 2) FIGUKE Se 
EXXON MINERALS COMPANY 

CRANDON PROJECT 

™ PRELIMINARY LAYOUT OF 

[ecionl paisa ia [rae OE eae Ae eA EIN Te 
feel ie ee is Comer cere 
El Ee ee eer : ee oe Pee aie ait em aie : ie ' CHoM cileeo [mers eae |B [een Ls ae 

SILL Bee eS ES ars Nery iS |e | ae ae SER 
= O51-7-G-O006 

as 8/008



i (754 ft) north and east of the treatment building 
along with several other large storage tanks. | 

i O The carbonate precipitation clarifiers will be 
located immediately adjacent to and west of the 

i treatment building in an enclosed, but unheated 
section of the building. 

i Oo The vapor compression evaporators will be located 
| immediately adjacent to and east of the treatment 

building. 

c | O The RO reject tank, discharge tank, and uncontami- 
nated mine water surge tank will be located imme- 

i diately adjacent to and east of the treatment 
| building. 

i The water treatment building should be heated to a minimun 
of 10 to 15°C (50 to 60°F) year round. Air conditioning 
would not be required during summer months. The buildings . 

{ control room, office, laboratory, and workshop should have 
additional heating for operator comfort. Air conditioning 

— should be considered in these areas during final design of 
; the building. 

i The building should be provided with toilet facilities, hot 
and cold running water, and safety showers. A laboratory 
area has been included in the lavout and should be equipped 

i to run routine process control tests and other compliance 
monitoring tests that are not done elsewhere. The 
laboratorv sink drain will he routed to the neutralization 

5 reactor. ‘Toilet drains will be routed to the sanitary 
| wastewater treatment facility. 

i CONTROL PHILOSOPHY 

The water treatment svstem is designed to. operate with onlv | 
I minimal operator attention. 

- A central control panel has been provided in the control 
i room for monitoring svstem performance. It is assumed that | 

key instrument readouts and alarms will he displaved in the 
' | main mill control room as well. 

| The following paragraphs describe the kev control features 
[i and alarm conditions of the treatment svstem: 

f | XIX=20 ,



i Influent Flow : : | 

| Contaminated mine water will be pumped directly to the Contam- 
i inated Mine Water Surge Tank from the mine. Reclaim water 

: will be routed to the treatment system at a controlled flow 
rate from the Reclaim Tank. In the event of high water level 

i. in the Contaminated Mine Water Surge Tank, mine water will . 
be diverted to the tailings thickener overflow sump. High 

_ water level in the feed tank will sound an alarm. Uncontami- 
q nated mine water will be pumped directly:'to a separate surge . 

tank. | 

f Uncontaminated Mine Water Surge Tank 

The uncontaminated mine water surge tank will be operated at 
i variable level. Effluent from the tank will be normallv 

routed to the Discharge Tank and will be monitored continuous- 
ly for pH, conductivity, and turbidity. If necessarv, lime 

| i can be added to this tank to provide neutralization. If 
direct discharge of this water would cause noncompliance 
with effluent limitations, it would be routed to the mill 

i fresh water tank. 

| Neutralization Reactors : 

| The neutralization tanks will be constant level tanks except 
during periods of filter backwashing. Level elements in the 

f | tanks will control the speed of the neutralization reactor 
pumps. High water level elements will activate alarms to 

] warn of impending tank overflow. High-high level switches 
| will shut off respective flow to the water treatment svstem. 

} , As part of the two-stage pH adjustment svstems, lime will be 
@ : added to the reactors. hime addition will be controlled 

' with an in-line pH element at the discharge of the neutraliza- 
i tion reactor pumps. 

| Lime-Soda Softening 

i Lime and soda ash will be added to each softener feed strean. 
During the mine development period, when influent calcium 

i concentrations may be low, soda ash addition should not he 
' required. Polymer will be added to the centerwell of the 

reactor clarifiers. Milk of lime addition will be controlled 
i by a oH element in the softener feed well with a feedback 

override from a pH element at the softener discharge. The | 
drive motor for each clarifier mechanism will equipped with 

i a torque indicator, high torque alarm and high toraue shut- 
: ~ off switch. 

i XIX-21



{ Soda Ash Feed Pumps 

: Soda ash is added to each softener feed stream bv a variable 
J speed pump. Pump speed is manually set by the overator. 

The pumps will be interlocked with the low level switch in 
the Soda Ash Day Tank. An in-line calcium analyzer will be 
provided in the softener discharge line to assist the oper- 
ator in optimizing soda ash feed rates. | 

i Polymer Feed Pumps a 

Polymer is added to each softener by a variable speed pump. 

| Pump speed is manually set by the operator. The pumps will 

be interlocked with the polymer feed tank low level switch. 

i Softening Sludge Pumps 

i Variable speed pumps will pump sludge from the soda soft- 

: eners to the tailings thickener sump. The pumps will over- 
ate on a timed cycle. Speed control will be manuallv set by . 

{ the operator. 

- Polvmer Feed and Mix Tanks 

| l The 0.5-percent polymer solution will be prepared in the mix 

| tank by an automatic batch sequencing system. Polvmer will 

| i then be transferred to the feed tank. Low and high level 

alarms will be provided. 

} Sulfuric Acid Feed Pumps 

The sulfuric acid feed pumps are variable speed positive 
fF displacement pumps. The pumps will be controlled »bv a sig- 

nal from a pH element in the pH adjustment tank. The voumps 
| will be interlocked with the low level switch at the H,SO, 

{ Day Tank. ~ 

Filter Splitter Boxes | : 

i Flow to the mixed media filters will be distributed by six 

7 overflow weirs. Automatic valves will be used to isolate 
[ filters during backwashing. Water level in the splitter 

boxes will be monitored. High water level will be alarmed 

| fo warn operator of impending tank overflow. High level 

i switches will turn off the appropriate neutralization reactor 

: oumps. 

i | XIX-22 |



i Mixed Media Filters . | 

The backwashing cycle for each filter cell will be initiated 
i either bv high water level in the filter or on a timed cvcle. 

High water level will activate a control valve at the split- 
ter box to shut off the flow to a filter cell. A low level 

, Switch in the filter control system will prevent filter back- 
| washing. 

f The RO low pressure and booster pumps will be protected by . 
an interlock with a low level switch in the filter clear- 

| well. If the RO pumps fail, a high level switch will turn 
i off neutralization reactor pumps. 

f SHMP Feed Pumps | 

The sodium hexametaphosphate (SHMP) feed pump is ratio con- 
P trolled from the RO svstem feed flow. 

| RO Acid Feed Pumps | 

f The RO acid feed pumps are variable speed positive displace- 

ment pumps. Pump speed will be controlled by a signal from 
_  @n in-line pH element in the RO feed line. The pumps will. 

i be interlocked with the low level switch at the. H,SO, 
Day Tank. 

ji Reverse Osmosis Cartridge Filters 

. The cartridge filter holders contain disposable filter ele- 
ments. Pressure differential alarms for each housing will 

be provided to signal operator that the filters need to be 
i replaced. | 

| - Reverse Osmosis Svstem | 

i | To protect the RO system, the conductivity, temperature, and 

| turbidity of the feed water will be monitored. High con- 
i ductivity will be alarmed. High turbidity in the feed stream 

will shut off flow to the system. 

t Flow to the individual RO modules will be controlled from . 
. the central control panel. Individual flow control valves 

on the feed stream to each module will be adjusted to the 

i desired operating pressure. The product water recoverv rate 

from each module is controlled bv the ratio of the reject 

and teed stream pressures. High conductivity in the reject 

i or product water streams will be alarmed. 

i XIX-23



i Effluent Neutralization Pumps 

| RO permeate, evaporator distillate and crvstallizer distil- 
J | late will be blended in an in-line mixer. Soda ash will be 

added at the in-line mixer to adjust the pH. The neutrali- 
) zation pumps will be controlled by an in-line pH element 
i downstream of the mixer. The pumps will be interlocked with 

a low level switch at the Soda Ash Day Tank. 

i High conductivity in the final effluent will sound an alarm 
indicating system malfunction. Effluent pH and turbidity 

i will also be measured continuously. 

Evaporator System 

, . The evaporator system, including all instrumentation and 
/ controls, will be supplied as a complete package. All con- 

trol functions will be designed bv the manufacturer and will 
, originate at a vendor supplied evaporator control panel. 

{ Evaporator Feed Pumps | 

The evaporator feed pumps will be variable speed pumps and 

7 will be controlled by the operator from the evaporator con- 

trol panel. The pumps will be interlocked with a level switch 
in the RO reject surge tank. 

[ Evaporator Acid Feed Pumps 

} If necessary, H,SO, can be ‘added to the evavorator feed 

, water. The evaporator feed pumps are controlled by in-line 

| pH elements. The pumps are interlocked with a low level 
i switch in the Sulfuric Acid Day Tank. 

oo Evaporator Secondary Feed Pumps 

i Degasified RO reject water will be pumped to the evaporator 
| with a single speed centrifugal pump. A level controller in © 

| the deaerator sump will. control the pump discharge flow rate. 

- Evaporator | | 

i The feed into the evaporator 1s controlled by a level con- | 

troller in the deaerator sumo. High or low water levels in 

j the evaporator and deaerator will be alarmed. The brine 
) discharge from the evaporator 1s controlled by a level con- 

j troller in the evaporator sump. 

; | XIX-24 |



i Distillate Pumps | 

I Evaporator condensate is pumped from the Distillate Surge 
Tank to the Mill Fresh Water Tank (or bypass to the Discharge 

, Tank) with a single speed centrifugal pump. A level control- 
i ler in the Distillate Surge Tank controls the pump discharge 

os flow rate. - 

i - Feed Heaters 

| Temperature control of the evaporator feed stream is neces- 
f sary for optimum deaerator.operation. The evaporator feed 
= temperature is controlled by regulating the flow of distil- 

late through the feed heater. 

' Brine Softener 

i Lime and soda ash will be added to the evaporator brine stream. 
Polymer will be added at the center well of the reactor clari- 

. fier. A pH element in the softener will control milk of 

{ lime addition to the feed stream. The oH in the brine soften- 
| er will be 11.0. The drive motor for the clarifier mechanism 

| will be equipped with a torque indicator and high torque 
i . shut off switch. | 

a Brine Soda Ash Feed Pumps | 

§ soda ash is added to the evaporator brine stream by a vari- 

able speed’ progressing cavity pump. Pump speed is manually 
5 set by the operator. Each pump will be interlocked with the 
” low level switch in the Soda Ash Dav Tank. . 

| | 7 Brine Softener Sludge Pumps J 

- Carbonate sludge from the brine softener will be pumved to 

i the tailings thickener sump. The vumps will be variable 
SO speed progressing cavity tvpe operated on a timer control. 

J — Sludge line flushing water will also be timer controlled. 

| Brine Neutralization Pumps 

i The softened evaporator brine will be neutralized with H,SO, 

} - in the crystallizer feed tank. The brine neutralizatiG6n 

pumps will be variable speed positive displacement pumps. A 
f pH element in the crvstallizer feed tank will control the 

~ pumps. Each pump will be interclocked with the low level 
{i Switch in the Sulfuric Acid Dav Tank. 

i XIX-25



i Brine System Polymer Pumps 

, Polymer will be added to the centerwell of the brine soft- 
i , ener to minimize turbidity in the overflow. Variable sveed 

progressing cavity pumps will be used to dose the polymer. 
_ Pump speed will be manually set by the operator. Each pump 
[ will be interlocked with the low level switch in the Polymer 

Feed Tank. 

; Brine Concentration System | 

7 The brine concentration svstem will be a forced circulation 
i crystallizing evaporator with solids dewatering (see Appen- 

) dix H). The system, including all instrumentation and 
, controls will be supplied as a package svstem. All control 
f functions will be designed by the manufacturer and will 

: originate at a vendor supplied crystallizer control panel. 

i Crystallizer Feed Pumps | 

- The crystallizer feed pumps will pump the softened evaporator 
i brine to the crystallizer. The pumps will be single speed 

centrifugal pumps taking suction from the crystallizer feed 
tank. A level controller in the tank will control the pump 

i discharge flow rate. The pumps will be interlocked with 

level switches in the feed tank and in the brine crystal- 
j | lizer. | 

Brine Feed Heater 

i The recirculating brine is heated with steam from the evap- 
orator startup boiler in a two pass heat exchanger. 

I The steam flow rate will be ratio controlled by the liquid 

: level in the crystallizer body. The steam control valve 
} will be interlocked with a low level switch in the crvstal- 

lizer. 

i Crystallizer Vapor Condensate Pumps . 

- Water vapor from the crystallizer will be condensed and mixed 
i with evaporator distillate and RO permeate. The condensate . 

will be pumped by a single speed centrifugal pump. A level 
| controller in the vapor condensate tank will control the 

i pump discharge. Condensate conductivity will be recorded 
= and alarmed. 

a : XIX-26 |



[ Discharge Tank : 

Effluent from the Discharge Tank will be monitored continuous- 
i ly for pH, conductivity, and turbidity. Flow proportional 

composite samples will be collected at the discharge of the 
i tank for daily monitoring. 

EQUIPMENT LISTS AND DUTY SPECIFICATIONS 

t Tables 14 through 18 illustrate sizing and duty specifica- . 
| tions for major pumps, tanks, mixers, heat exchange units 

| and other miscellaneous items of equipment required for the 
J water treatment system. 

f CHEMICAL CONSUMPTION RATES 

Annual chemical consumption rates have been computed for the 
J reagents to be used in the treatment svstem. The annual 

, rates are based on 360 operating days ver vear, and are sum- 

marized in Table 19. | 

i OPERATIONS 

i The water treatment plant is designed to operate 24 hours © 
per day, essentially year-round. : 

} Instrumentation has been provided to permit essentially un- 

: attended operation of the system. Although the overall 

treatment process is relatively complex, the svstem should 

i require little minute-to-minute operator attention. 

Elements which are critical to operation of the svstem have, 

| , for the most part, been provided with a standhyv unit to min- 

| imize system downtime for repairs. | 

f EFFLUENT MONITORING 

| Treated effluent from the treatment system will be measured 

| continuouslv for conductivity pH, and turhiditv. A flow 

, proportional composite sampler has been provided to obtain 

daily samples for effluent monitoring as mav be required by 

7 the WPDES permit for the Crandon Project. Since no permit 
' Nas been drawn up, no attempt has been made to assess what 

' testing may be required by the permit. 

j MIX-27



Table 14 
PUMP SCHEDULE 

Equipment No. Service/Name Size Specification Material Motor Power 

PU-7-05-001 Neutralization Reactor Pump 96.0 m°/he to 381 w°/hr Frame mounted end suction centri- Bronze fitted cast fron. (typ. for multiple units) 
-002 (427 gpm to 1,660 gpm) fugals variable speed. 
-003 @ 89.5 kPa (13.0 psig) 18.6kW (25 hp) . 

PU-7-05-004 Softening Sludge Pump 23 w?/hr (100 gpm) Positive displacements pro- Chrome plated 316 $$ rotor 3.73 kW (5.0 bp) 
-005 @ 103.4, kPa (15 psig) gressing cavity; variable speed. with viton stator. 

PU-7-05-006 Soda Ash Feed Pump 2,8 m°/hr to 3.4 m°/br Positive displacement; pro- Chrome plated 316 $8 rotor 1.49 kW (2.0 hp) 
3 -007 (12.3 gpm to 14.8 gpm) gressing cavitys variable with viton stator. 

. -008 | @ 59.7 kPa (10 pets speed. 

PU-7-05-009 Polymer Drum Pump 1.14 w?/br (5.0 gpm) Positive displacement; pro- Chrome plated 316 SS rotor 0.75 kW (1.0 bp) 
@ 59.7 kPa (10 psig) gressing cavity. with viton stator. 

PU-7-05-010 Polymer Transfer Pump 11.4 m?/hr (50 gpa) Positive displacements pro- Chrome plated 316 SS rotor 2.26 kW (3.0 hp) 
@ 119.4 kPa (20 psig) greasing cavity. with viton stator. 

PU-7-05-011 Polymer Feed Pump 0.25 m/hr to 0.35 =?/hr Positive displacement; pro- Chrome plated 316 SS rotor 0.37 kW (0.5 hp) = 
-012 - (1.1 gpm to 1.45 gpm) gressing cavity; variable . with viton stator. § 
-013 @ 89.5 kPa (13.0 paig) speed. 

PU-7-05-014 H,80, Feed Pump 0.03 m°/hr (0.12 gpm) Positive displacements Alumina ceramic ball valves, 0.37 kW (0.5 hp) 
-015 @ 59.7 kPa (10.0 psig) dfaphrage pump. alloy-20 seats, viton process 
-O71 and hydraulic diatubes. 

PU-7-05-016 Filter Surface Wash Pump 23 m°/hr (100 gpm) © Frame mounted end suction Bronze fitted cast iron. 7.46 kW (10 hp) 

-O17 @ 687 kPa (100 psig) centrifugals single speed. 

PU-7-05-018 Filter Backwash Pump 647 m°/hr (2,850 gpm) Vertical frame mounted with Bronze fitted cast fron. 37.3 kW (50 hp) 
-019 @ 119.4 kPa (20.0 peig) suction elbows single speed. 

PU-7-05-020 RO Low Pressure Feed Pump 98.0 m?/hr to 303.2 m?/hr Frame mounted end suction Bronze fitted cast fron. 37.3 kW (50 hp) 
-021 (427 gpm to 1,335 gpm) centrifugals variable speed. 
-022. @ 344.5 kPa (50.0 psig) 

PU-7-05-023 Building Sump Pump 38.6 m°/hr (170 gpm) Vertical wet-pit centrifugal; Bronze fitted cast fron 11.2 kW (5 hp) 
-024 @ 447.9 kPa (30 psig) single speed. 

PU-7-05-025 SHMP Feed Pump 0.004 m°/hr (0.019 spe) Positive displacement; Manufacturer's standard. 0.37 kW (0.5 hp) 
-026 @ 344.5 kPa (50.0 psig) diaphragm pump. 

PU-7-05-027 R-O Acid Feed Pump 0.01 m°/hr (0.04 gpm) Positive displacements Alunina ceramic bell valves, 0.37 kW (0.5 hp) 
-028 @ 344.5 kPa (50.0 psig) dfaphrage pump. alloy-20 seats, viton process 

. and hydraulic diatubes. 

PU-7-05-029 Reverse Osmosis Cleaning cert ete tte tee PER RO MANUFACTURER'S SPECIFICATIONS. -----+-- 55-5750 

Solution Transfer Pump 

PU-7-05-030 Reverse Osmosis Booster Pump 95.4 m?/hr (420 gpm) Vertical can-type; : Bronze fitted fabricated steel 131 kW (175 hp) 
-031 @ 3.645 kPa (500 psig) turbine pump. suction and discharge head. 

-032 
-033 
-034 

. -035 

PU-7-05-036 Evaporator Feed Pump 39.7 m°/hr to 47.7 w/hr Frame mounted end-suction Bronze fitted cast fron. 5.60 kW (7.5 bp) 
-037 (175 gpm to 210 gpm) centrifugaly variable speed. 
-038 @ 344.5 kPa (50 psig) > 

GLT63/7-1 .



Table 14 
(continued) 

Equipment No. Service/Name Size Specification Material Motor Power 

PU-7-05-039 Evaporator Acid Feed Pump 0.01 "m?/hr (0.04 gpm) Positive displacements Alumina ceramic ball valves, 0.37 kW (0.5 hp) 
-040 @ 344.5 kPa (50.0 pata) dfaphrage pump. . alloy-20 seats, viton process . 
041 and hydraulic diatubes, 

PU-7-05-042 Evaporator Secondary Feed -----+-- PER EVAPORATOR SYSTEM MANUFACTURER'S SPECIFICATIONS ------- 
-043 Pump (Spare) ‘ 
044 

PU-7-05-045 Distillate Pump ------- PER ‘EVAPORATOR SYSTEM MANUFACTURER'S SPECIFICATIONS ------- 
046 
-047 

PU-7-05-048 Evaporator Recirculation Pump ------- PER EVAPORATOR SYSTEM MANUFACTURER'S SPECIFICATIONS ------- 
-049 

PU-7-05-050 Seed Tank Tranefer Pump . ccc tte PER EVAPORATOR SYSTEM MANUFACTURER'S SPECIFICATIONS ------- 
-051 

PU-7-05-052 Effluent Neutralization Pump 0.004 m?/hr (0.02 gpm) Positive displacements Manufacturer's standard. 0.37 kW (0.5 hp) 
-053 @ 344.5 kPa (50.0 psig) diaphragm pump. 

PU-7-05-054 * Brine Softener Soda-Ash 0.4 m3/hr to 0.7 m/hr Positive displacements pro- Chrome plated 316 8S rotor 0.56 kW (0.75 hp) 
-055 Feed Pump (1.9 gpm to 3.0 gpm) gressing cavity; variable speed. with viton stator. 

@ 137.8 kPa (20.0 psig) 

PU-7-05-056 Brine Softener Sludge Pump 1.1 a°/hr (5.0 gpm) Positive displacements Bre: Chrome plated, 316 8S rotor 0.75 kW (1.0 bp) 
-057 @ 206.7 kPa (30 psig) greasing cavity; variable speed. with viton stator. 

PU-7-05-058 Brine Neutralization Pump 0.22 1/br to 0,27 1/hr Positive displacements Alumina ceramic ball valves, 0.37 kW (0.5 bp) 
-059 (1.4 gpd to 1.7 gpd) diaphragm pump; variable speed. alloy-20 seats, viton proceas 

@ 68.9 kPa (10 psig) and hydraulic diatubes, 

PU-7-05-060 Crystallizer Feed Pump 5.5 m/hr to 6.7 =?/hr Frame mounted end-suction Bronze fitted cast fron. 2.24 kW (3.0 hp) 
-061 (24.3 gpm to 29.7 gpm) centrifugal constant speed. 

@ 206.7 kPa (30.0 psig) 

PU-7-05-062 Steam Condensate Pump -----+- PER CRYSTALLIZER SYSTEM MANUFACTURER'S SPECIFICATIONS ------ 
-063 

PU-7-05-064 Crystallizer Recirculation --- +--+ PER CRYSTALLIZER SYSTEM MANUFACTURER'S SPECIFICATIONS ------ 
Pump . 

, PU-7-05-065 Crystallizer Vapor Condensate ------ PER CRYSTALLIZER SYSTEM MANUFACTURER'S SPECIFICATIONS ------ 
-066 Pump ‘ 

PU-7-05-067 Centrifuge Feed Pump ------ PER CRYSTALLIZER SYSTEM MANUFACTURER'S SPECIFICATIONS ------ 
-068 

PU-7-05-069 Brine Softener Polymer Pump 0.001 m?/hr (0.03 gpm) Positive displacement; pro- Chrome plated 316 8S rotor 0.37 kW (0.5 hp) 
-070 @ 137.8 kPa (20.0 psig) greasing cavity; variable speed. with viton stator. 

GLT63/7-2 : .



Table 15 
TANK SCHEDULE 

Equipment No. Service/Name Size/Operating Volume Specification/Material 

TK-7-05-001 Neutralization Reactor 4.1m x 9.0 mx 4.6 m (13.3 ft x 29.5 ft x 15 £t) Below grade square concrete tank; coal-tar epoxy coated. 

Vol = 156 m® (41,250 gal) each compartment 

TK-7-05-002 Lime-Soda Softener 14.0 m diaz 4.6 m S.W.D. (46 ft diay 15 ft S.W.D.) Steel tanks coal tar epoxy coated. Tank will accommodate 

-003 solids contact reactor clarifier mechanism. Mechanism . 
will include sludge scrapper, Flocculator section, internal 
sludge recycle turbine, weir, and launders. 

TK-7-05-004 Soda Ash Day Tank 5.5 m diay 4 m height (18 ft dia; 13 ft height) Cylindrical fiberglass reinforced plastic tank; open top. 
. Vol = 87.4 m? (23,100 gal) 

: TK-7-05-005 Polymer Mix Tank 2.7 m diay 3,05 m height (9 ft dias 10 ft height) Cylindrical fiberglass reinforced plastic tanks open top 
Vol = 15.9 m? (4,200 gal) with mixer support bridge. 

TK-7-05-006 Polymer Feed Tank 2.7 m diay 3,05 m height (9 ft dias 10 ft height) Cylindrical fiberglass reinforced plastic tanks open top. 
Vol = 15.9 m® (4,200, gal) 

TK-7-05-007 H,S0,, Day Tank 1.6 m dies 2.1 m height (6 ft dias 7 £t height) Cylindrical carbon steel tanks closed top. 

Vol = 3.6 m® (1,000 gal) 2 

TK-7-05-008 pH Adjust Tank bmx bmx 4.3m (1b ft x 16 ft x 14 £t) Rectangular concrete tank with overflow weir and mixer 

Vol = 63.2 m® (16,700 gal) each compartment support bridges tank discharge to filter splitter box; 
coal tar epoxy coated. 

TK-7-05-009 Splitter Box eee ee et eee ee ee ee ee ee te Concrete splitter box for filter feed; coal tar epoxy coated. 

TK-7-05-010 Mixed Media Filter 3,05 mx 5.8 mx 3.7 m (10 ft x 19 ft x 12 ft) Concrete basin with underdrains, surface wash backwashing, 

O11 Filter media depth = 762 ma (30 in) piping collection troughs and flow control valves; mixed 
-012 : media Filter with 3 layers: anthracite coal, eilica sand, 
~013 and garnet; coal tar epoxy coated concrete; package includes 

-014 automatic backwashing controller. 

-040 

TK-7-05-015 Filter Clearwell 4.5 mx bob mx 4.6 mw (14,7 ft x 14.3 ft x 15 £t) Below grade rectangular concrete tanks coal tar epoxy coated. 
Vol = 98.8 m? (22,000 gal) each compartment 

TK-7-05-016 Building Sump 30 mx 5.0 mx 3.05 m (9.8 ft x 16.4 £t x 10 ft) . Below grade rectanguler concrete tanks coal tar epoxy coated. 
Vol = 45.4 m? (12,000 gal) 

TK-7-05-017 SHMP Mix Tank 0.9 m dias 0.9 m height (3 ft dias 3 £t height) Cylindrical fiberglass reinforced plastic tank; open top with 

Vol = 0.38 m? (100 gal) mixer support. 

TK-7-05-018 Cleaning Solution Tank -- eee ee ee ee e - PER RO MANUFACTURER'S SPECIFICATION ------- 75577 

TK-7-05-019 Reverse Osmosie Reject Surge Tank 16.5 m diay 9 m height (54 ft dias 30 ft height) Carbon steel tank, concrete pad, erected in place; coal tar 
Vol = 1,894 m? (500,000 gal) epoxy lined, 

TK-7-05-020 Deserator meee eee es PER EVAPORATOR MANUFACTURER'S SPECIFICATION ------- +07 

-021 

TK-7-05-022 Distillate Surge Tank ---e ree ee PER EVAPORATOR MANUFACTURER'S SPECIFICATION ------- 77-7 

-023 

TK-7-05-024 Seed Tank -----+---- PER EVAPORATOR MANUFACTURER'S SPECIFICATION ~-------7-7- 

-025 

TK-7-05-026 Shear Tank ~-------- PER EVAPORATOR MANUFACTURER'S SPECIFICATION ~--------7- 

-027 

TK-7-05-028 Brine Softener 4.6 m dias 2.4 mS.W.D. (15 ft dias 8 ft S.W.D.) Insulated steel tank with solids contact reactor clarifier 
mechanism; manufacturer's suppiied mechaniam to include 
sludge scraper, flocculator section, internal recycle sludge 

. recycle turbine, weirs, launders and covers conical bottom 
tank with coal tar epoxy coating.



Table 15 
(Continued) 

Equipment No. Service/Name Size/Operating Volume Specification/Material 

TK-7-05-029 Crystallizer Feed Tank 7.3 mx 3.7 mx 2.6 m (26 fe x 12 ft x 8.5 ft) Rectangular steel tank; insulated and coated with coal tar * 

Vol = 61.3 m? (16,200 gai) epoxy; covered top with provisions for mixer support. 

TK-7-05-030 Brine Crystallizer Per Manufacturer's specification. Forced circulation type crystallizer to crystallize maximum 

. of 5.1 m°/hr of softened evaporator brine; solids production 
of 955 kg/hr. 

TK-7-05-031 Steam Condensate Tank Per Manufacturer's specification. As supplied with brine crystallizer. 

TK-7-05-032 Vapor Condensate Tank Per Manufacturer's specification. As supplied with brine crystallizer. 

TK-7-05-033 Lined Dumpster 5.5 mx 2.2 mx 0.5 m (18 ft x 7.3 ft x 3.5 m) Rectangular steel dumpster with plastic lining; compatible 

-034 Vol = 13 m® (17 yd?) with rolloff truck holst systems hinged top and reer door. 

-035 
-036 . 

TK-7-05-037 Instrument Air Receiver Tank 0.9 m dies 1.8 mheight (3 ft dias 6 ft height) Cylindrical steel pressure tank; se supplied with insetru- 

Vol = 1.1 m® (300 gal) ment air compressor package. 

TK-7-05-038 Uncontaminated Mine Water 19.9 m diay 13.2 m hetght (65 ft dias 40 ft height) : Carbon steel tank, concrete pad, orected in place; coal tar 
Surge Tank - Vol = 3,790 m (1,000,000 gal) epoxy lined, 

TK-7-05-089 Discharge Tank 11,0 m diay ,7,6 m height ( 36 ft dias 25 ft height) Carbon steel tank, concrete pad, erected in places coal tar 
Vol = 705 m (186,000 gal) epoxy Lined. a 

GLT63/8-2



Table 16 
MIXER SCHEDULE 

Shaft and 

Equipment No. Service/Name Size/Type Specification Prop. Mat. Motor Power 

MX-7-05-001 Neutralization Reactor Mixer 56 rpms 1,676 mm (66 in.) Single impeller with stabilizing fins, 316 S.S, shaft and impeller. 5.6 kW (7.5 hp) 

-018 dia. impeller. axial flows top entering. 

MX~7-05-002 Lime Soda Softener Mixer Turbine agitator; variable Variable speed drive with reducers Manufacturer's standard. 2.2 kW (3 hp) 

-003 speed 3.3 to 13.3 rpm. 4 to 1 variations as supplied with : . 
softener mechanism. 

MX-7-05-004 Polymer Mix Tank Mixer 233 rpm; portable mixer. Dual propeller with stabilizing 304 S.8. shaft and impeller. 1.5 kW (2 hp) 
rings top entering. 

. MX-7-05-005 pH Adjustment Tank Mixer 56 rpm 1,473 mm (58 in.) Single impeller with stabilizing fins 316 $.8, shaft and impeller. 3.7 kW (5 hp) 
. -019 dia. impeller. axial flows top entering. 

MX-7-05-006 SHMP Mix Tank Mixer 1,750 rpms 96 mm (3.8 in) Direct drive single impeller axial 316 S.S. shaft and impeller. 0.25 kW(0.3 hp) 

; din. “impeller. flows clamp mount. 

MX-7-05-007 In-Line Mixer 406 mm (16 in.) dia. in-line Dual turbulent in-line mixer. Fiberglass reinforced plastic. q, R86 ne see 

static mixer, 

MX-7-05-008 Cleaning Solution Tank Mixer eet ee te ee eee te PER RO MANUFACTURER'S SPECIFICATION ---------7 777° “ 

MX-7-05-009 In-Line Mixer . 406 mm (16 in.) dia. in-line Dual turbulent in-line mixer, Fiberglass reinforced plastic. a es sme . 

MX-7-05-012 Seed Tank Mixer -- +--+ +--+ PER EVAPORATOR MANUFACTURER'S SPECEFICATION ~~-------- 

-013 

MX-7-05-010 Evaporator Feed In-Line Mixers 152 mm (6 in.) dia. in-line Dual turbulent in-line mixer. 316 S.S. me eo 

-O11 static mixer. x 

MX-7-05-014 Shear Tank Mixer settee eee PER EVAPORATGR MANUFACTURER'S SPECIFICATIGN --~---~--- 77> 

-015 

MX-7-05-016 Brine Softener Mixer Turbine agitator; variable Variable speed dirve with reducers; Manufacturer's Standard. 2.2 kW (3 hp) 

speed 3.3 to 13.3 rpm. 4 to 1 variation; as supplied with 
softener mechanism. 

MX-7-05-017 Crystallizer Feed Tank Mixer 56 rpms 1,473 mm (58 in.) Single impeller with stabilizing 316 S.S. shaft and impeller. 7.5 kW (10 hp) 

dia. impeller. fins, axial flows; top entering. 

MX-7-05-020 Uncontaminated Mine Water 56 rpm; 3,050 mm (120 in.) Dual impeller with stabilizing fins, 316 S.S. shaft and impeller. 75 kW (100 hp) 
Surge Tank Mixer dia. impeller axial flow top entering 

GLT63/9



Table 17 : 
. 3 . HEAT EXCHANGER EQUIPMENT SCHEDULE 

Equipment No. Service/Name Size/Material Specification 

HX-7-05-001 Feed Preheater Per evaporator manufacturer's 47.7 m?/hr maximum flow capacity; plate and frame type heat exchanger; -002 . specification, titanium plates capable of working pressures of 1,033 kPa (150 psig). . 

UX-7-05-003 Barometric Condenser Per evaporator manufacturer's Barometric condenser utilizing feed water as the cooling medium; 00% specification, condenser will provide vacuum for the feed deaerator. 

HX-7-05-005 Feed Heater Per evaporator manufacturer's 47.7 m°/hr maximum flow capacity; plate and frame type heat exchanger} -006 specification. titanium plates capable of working pressures of 1,033 kPa (150 psig). 

UX-7-05-007 Evaporators No. 1 and 2 mi ye See Se eset Siem eee oy 47.7 m?/hr maximum flow; evaporator body with shell-and-tube type condenser -008 utilizing vapor recompression evaporation in a falling film configuration; : titanium tubes and tube sheets; vapor body 316 stainless steel. One manu- mos facturer of VCE systems estimates that total installed horsepower of the 
VCE system will be 4,200 hp. 

UX-7-05-009 Start-Up Boiler Per evaporator and crystallizer Boiler will be used for evaporator start-up or crystallizer feed heater; 
‘ manufacturer's specification. natural gas fired boiler with rated capacity of 13,800 lbs/hrs operating 

capacity 5,000 kg/hr (11,000 1bs/hr). 

HX-7-05-010 Ejector Boiler Per manufacturer's specification. Boiler will be used with ejectors; natural gas fired boiler with rated 
capacity of 1,136 kg/hr (2,500 lbs/hr); operating capacity 909 kg/hr 
(2,000 ibs/nr}. ’ 

HX-7-05-011 Brine Feed Heater . Per crystallizer manufacturer's Double pass heat exchanger utilizing steam energy and compatible with 
specification. forced circulation crystallizer. 

HX-7-05-012 Steam Condenser Per crystallizer manufacturer's Spiral heat exchanger suitable for condensing steam from the brine feed 
specification, heater. 

GLT63/10 5 ci



Table 18 . 
MISCELLANEOUS EQUIPMENT SCHEDULE 

Equipment No. Service/Name Size/Material Specification 

SM-7-05-001 Composite Sampler Manufacturer's standard. Automatic sampler with refrigerated storage compartments; sampler provided 

-002 with all necessary instrumentation for time proportional and flow propor- 
-003 i tional sampling. 

BL-7-05-001 Compressor Per evaporator manufacturer's Single stage centrifugal type vapor compressor with electric drive motor 

-002 specification. and adjustable inlet guide vanes. . 

CY-7-05-001 Hydrocyclone . ----++--- PER EVAPORATOR MANUFACTURER'S SPECIFICATION -------- 
-002 

: CY-7-05-003 Brine Centrifuge Per crystallizer manufacturer's Screen bowl centrifuge for dewatering 100°C brine crystallizer slurry to 

. specification. 95 percent solids; cake discharge to distributing conveyor. 

FL-7-05-001 Reverse Osmosis Cartridge Disposable 5 micron cartridge filters Feed water stream to reverse osmosis units filtered as required by R-O 

-002 Prefilter . capable of filtering 157 m°/hr supplier; filters shall be Fulflo, Filterite, or equivalent; cartrige core 

-003 (693 gpm) and filter casing 316 stainless steel. 
-004 

FL-7-05-005 Reverse Osmosis Cleaning Solution sete eee ee ee PER R-O MANUFACTURER'S SPECIFICATION ---~-------7-- 
Cartridge Filter 

FL-7-05-006 Reverse Osmosis Module 5 modules each rated for 20 percent The modules will be skid mounted and housed in corrosion-resistant pressure . 

-007 of design flow; modules spiral wound, vessels designed for quick isolation for cleaning, system flushing and main- 

-008 cellulose acetate membranes. tenance; system sized for a maximum of 87.5 percent water recovery at 5°C. 

-009 
-010 

CV-7-05-001 Distributing Conveyor Capacity to convey 731 kg/hr The conveyor should be able to receive and automatically distribute dewa- 
(38,620 1bs/d) of 80°C, 95 percent tered crystallized brine from the centrifuge discharge to a lined dumpster; 
solids cake; materials per manufac- the conveyor should swivel about a support base to evenly distribute the 
standard. centrifuge cake into the dumpster. 

BL-7-05-003 Instrument Air Compressor 3.7 kW (5 hp) compressor. we ee re re 
004 

CV-7-05-002 Bridge Crane Se ss Se Re ee eee oe Bridge supplied should have the capacity to lift and move 1.15 times the 
-003 weight of any equipment located in the water treatment building. 

GLT63/11 °



i : Table 19 

WATER TREATMENT SYSTEM 
A ESTIMATED ANNUAL TYPICAL REAGENT CONSUMPTION 

Reagent - Metric Tons/Year* Tons/Year* 

! Lime 
§ (CaO) 312 my 343 ; 

Soda Ash 

. (NaCO,) - 2,811 3,092 

| Sulfuric Acid 
f (HSO,) 415 457 

| Sodium Hexameta 
| Phosphate 

a (SHMP ) 35 38 

. Polymer 21 23 

: *Assumes RO/VCE treatment of all contaminated water. 

| GLT63/14



f Effluent quality from the treatment svstem should be extremelv 
stable, with little, if any, measurable fluctuations from 
day to day. Some slight seasonal variations can be expected 

A | and some variations from year-to-year can be expected as the 
mine development proceeds. 

i SLUDGE PRODUCTION AND DISPOSAL 

Sludge will be generated at three unit operations within the 
j water treatment system. 

The Carbonate Precinitation system will generate a calcium- 
5 carbonate, metal~hvdroxide sludge which will be pumped to 

the tailings pond for ultimate disposal. 

i . The VCE brine softening system will generate a calcium salt, 
: S10, and metal hydroxide sludge which will be pumped to 

J the Tailings Pond for ultimate disposal. 

Dewatered brine from the crystallizing evaporator/centrifuge 
| will be essentially pure sodium sulfate and sodium thiosul- — 
| fate. 

When the dewatered brine is conveyed to the dumpster, it 
a will be very warm and will still contain 5 to 10 percent 

water by weight. As the brine cools, it will solidify into 
| a mixture of sodium thiosulfate (Na,S,0,), anhydrous 

} sodium sulfate (Na,SO,) and Glauber'’s” Salt (NaSO 
" 10 HO). No "free" water will remain. The solfdified 
brine product will be transported to a chemically secure 

i landfill for disposal. 

Once the mill is started up, and operation of the treatment 
; system stabilizes, there is a possibility that the solidi- 

: fied brine product can be sold as a sodium sulfate byproduct. 
, (Sodium sulfate is used in the kraft pulp and paper process 
i and in detergent manufacturing.) Depending on thiosulfate 

concentrations in the brine, there is a vossibility that an , 
| oxidant would have to be added to the crystallizer feed tank 
‘ (to oxidize thiosulfate to sulfate and thereby increase the 

- purity of sodium sulfate in the final product.) It is rec- 
ommended that the system be designed and permits acquired Ls 

f based on landfilling the dried brine. Full scale operating 
experience, in-depth market analysis, and production of pro- 
duct from the full scale svstem will be necessarv before anv 

i firm market could be developed for the product. 

‘ : XIX-36 |



5 Table 20 illustrates projected volumes of the three types of 

sludges to be generated at the water treatment plant. 

i SPECIAL SPARE PARTS 

Most critical pieces of equipment in the water treatment 
{. system have been provided with installed standby units. . 

From a cost and operational standpoint, however, it is not 

' practical to provide standby units for all items of equip- 
j ment. (One example of such units are the compressors for ; 

| the Vapor Compression Evaporators, which are 2,000 hp units 

and extremely expensive. VCE manufacturers indicate that 
f standby units are not recommended. ) 

The following special spare parts, over and above normally 

i recommended "routine" spare parts inventories, are recom- 

mended to ensure that downtime can be kept to a minimum fol- 

| lowing problems with major items of water treatment plant 

i equipment. 

f O One set of membranes for one RO module 

O 10 percent of the number of tubes for one VCE 

a O One spare rotating element for one VCE vapor com- 

| pressor 

i | O One spare brine recirculation pump for one VCE 

i O One complete spare set of tubes for the crvstal- 

| lizing evaporator heater 

; , O One spare hydrocyclone 

O One spare set of tubes for crystallizer vapor con- 

5 denser 

| Metallurgy in all processing units will be selected to mini- 
i mize corrosion problems in the svstem. 

CONTINGENCY. PLANS 

i | Everv attempt has been made to design maximum flexibility 
into the water treatment system. The following paragraphs 

i illustrate contingency plans which are available to counter 

unanticipated operating problems, if thev were to develop: 

8 XIX-37



i | Table 20 

| a | WATER TREATMENT SYSTEM 
ESTIMATED TYPICAL SLUDGE PRODUCTION 

24 5 , 5 \ Dry Solids Sludge Volume 

3 acre-_ 
MT Ton m_ feet 

i Daily Sludge Production 1 | 
Carbonate Precipitation 13.4 14.8 218 ° 0.18 
Brine Softening 3.8 4.2 9.8 0.008 

f . Dried Brine 13.3 14.6 6.3 0.005 

Annual Sludge Production 1 
i Carbonate Precipitation 4,824 5,327 78,480 64.8 

Brine Softening 1,367 1,512 3,528 2.9 
Dried Brine 4,789 5,258 2,268 - 1.8 

i Sludge Produced over the ,Life 
| of the Crandon Project 1 

. Carbonate Precipitation 144,700 159,800 2,354,000 1,944 
f Brine Softening 41,000 45,400 106,000 87 

Dried Brine 143,700 157,800 68,040 53 

f Based on the assumption that carbonate sludge will settle to only 
6 percent in the clarifier. 

Based on the assumption that the gypsum content of this sludge will 
; | allow settling to 20 percent. 

3Based on vendor estimate of a 95 percent cake concentration and a 
i density of 127 lb/ft~. Weight includes Glauber salt waters of 

hydration. 

; ‘Based on an assumed operating life of 30 years. 

- >Assumes RO/VCE treatment of all contaminated water. | 

a GLT63/12 | |



| O Tf the concentration of organic compounds are higher 
than anticipated in the influent to the treatment 
system, powered activated carbon can be added to 

f | the Neutralization Tanks. Adsorbed organics and 

carbon would be settled out in the Carbonate Pre- 
cipitation systems and be pumped to the tailings 

. pond with the carbonate sludge. 

. , +2, . 
O If the concentration of Fe 1s higher than ex- 

i pected in contaminated mine seepage water, the air ; 

| sparging system in the neutralization reactors 

will be turned on to oxidize Fe ~ to Fe ~-, 

' which would then be removed in the Carbonate Preci- 
pitation systems. 

- f O If contaminated mine seepage water were to contain 

colloidal solids which are not removed bv the pro- 

posed system, several contingency options are avail- 

i able: 

~ increase polymer dosage 
f a - add additional coagulants (one example might 

be the addition of ferric salts if Si0, is 

a problem) : 

i - install smaller mesh cartridge filters up- 
| stream from the RO units 

i | O Tf foaming problems occur in the VCE's, it would 

be possible to add foam suppressing reagents to 

the RO reject tank, which supplies feedstock to 

i the VCE's. 

i GLT63/2 | 

f XIX-39



MBM Section xx | 
: MM coNSTRUCTION SCHEDULE 

Based on current projections, Exxon anticipates that con- 
i struction of the mine shaft will begin early in 1986. During 

the first 18 months of actual construction, water discharged 

| from the mine will be essentially uncontaminated groundwater 
f and will not require treatment beyond simple sedimentation. 

Exxon projects that contaminated mine seepage water will be 

first encountered in late 1987, requiring that at least a 

i portion of the water treatment system be installed and oper- | 
ational by that time. 

7 Figure 23 (Section XVII) illustrates that by the third vear 

of mine development, the required capacity of the water treat-~ 
ment system will be approximately 75 to 80 percent of the 

i . capacity required during full production of the mill. 

Since essentially the entire system mav be required within 

i 15 to 20 months after startup, it does not at this time appear 

cost-effective to construct the system in increments. Based © 

, on this preliminary assessment, the schedule below is based 
f on the assumption that the entire water treatment svstem 

: will be designed and constructed to be operational by Octo- 

ber 1987. The schedule will be refined and opportunities 
i for capital deferral will be identified during subsequent 

engineering studies. 

i To achieve the desired startup date, the following design/con- 

struction schedule is suggested: 

i Activitv Date 

Begin Final Design and Preparation of 
5 Bid Packages for Major Equipment Svstems 

ee (RO, VCE, Crystallizer, etc.).... . . August 1, 1985 

5 Let Bid Packages for Major Systems 
(RO, VCE, Crystallizer, etc.). .. . . November 15, 1985 

; Award Contracts for.Purchase of } 
Major Systems. . ........... . January 1, 1986 

Complete Final Design of Water | | 
, Treatment System ............ . March 1, 1986 

§ : XX-1 |



i Award Contract for Construction ....... . May 1, 1986 

Complete Construction, Begin 
i Startup and Troubleshooting of 

| System Operation ........ . . . September 1, 1987 

i system Fully Operational. ....... . . October 1, 1987 

i GLT63/13 

a XX=-2 |



Section XXI | | | 
ERGY MANPOWER REQUIREMENTS 

, Four full-time operators will be required to provide round- 

i the-clock operator attention, 7 days per week. At least one 

or two additional operators should be trained in operation 
of the system to perform operator functions during 

i vacations, sick leave, etc., for the normal operations 
staff. 

i All operators will require 3 to 4 weeks of training prior to 

plant startup to receive instruction in operation of the | 
. | system. Table 21 illustrates routine operator duties which 

/ should be assigned to the operations staff. 

It is assumed that one of the mill superintendents will pro- 
f vide supervision of the treatment plant staff and that ef- 

: fluent monitoring and testing will be coordinated through 
the mill laboratory staff. No O&M costs have been included 

i for superintendence. | | 

| Maintenance will be performed by Exxon maintenance crews or > 
; by local contractors, as appropriate. The RO system, VCE, 

and crystallizing evaporator processes are all relatively 

complex and, therefore, may require special training for 
i mill maintenance crews. 

i GLT63/3 | 

i : XXI-1 |



} | Table 21 

i WATER TREATMENT SYSTEM OPERATOR DUTIES 

i . Item Frequency Remarks 

| Mix Polymer Daily Maximum 1 day supply 
i to be mixed at any 

| time a 

; | Fill Reagent Day Tanks Daily 

Inventory and Order Fresh Monthly Coordinate with mill 
Chemical Supplies personnel 

i Calibrate pH Elements Daily 

Calibrate Conductivity Daily | | 
Elements 

; Calibrate Turbidity Elements Daily | 

Calibrate Ca Element Daily 

i Collect Influent, Effluent, Daily | 
Sludge Samples for Testing : 

Perform Control Tests in 2-3/shift 
| Laboratory 

Walk-Through Inspection of 4/shift 
i all Equipment 

| | Inspect and Adjust Control 4/shift 
i _Set Points and Pumping Rates 

| Recordkeeping ~ | Daily Includes changing 
| charts, reporting and 

| compiling data, etc. 

| Preventative Maintenance Daily 
i and Lubrication 

| Clean-up/Housekeeping Daily 

i : Inspect Filter Media for Daily 
Fouling 

i -. Dried Brine Disposal Daily 

f | - -«GLT63/4



MM Section XXII | 
i MM CAPITAL COST ESTIMATES 

i ASSUMPTIONS : 

Capital cost estimates were prepared for the preferred water 

i treatment system and for the sanitary wastewater treatment 

system. During preparation of the estimates, the following 
assumptions were made: | 

i General 

i 1. The cost estimates are based on July 1, 1982, prices. 
| The estimates were prepared with an estimated accuracy 

of +20 percent with a 50 percent probability of a 10' per- 
i cent or greater overrun. 

. 2. Equipment costs are FOB Crandon (2 percent added to 
i quotes if not quoted FOB Crandon). 

3. Average wage rate for all craftS was assumed to be , 

f a $15.74/hr. 

| 4. A payroll burden of 36 percent was assumed. 

i 5. Vendor quotes were marked up by 15 percent to cover 

vendor bias and special construction features. 

i 6. Neat-line concrete quantities were marked up by 18 per- 
cent to allow for growth and wastage. 

4 7. No contractor insurance is included in these cost esti- 

mates. 

| i 8. A 0.8 labor productivity factor was used in estimating 

| labor. 

; 9. This estimate does not include any construction contin- 
gency. It is assumed that contingency will be added by © 

i Exxon. 

- 10. Cost data has been obtained from the following sources: 

i; a) Vendor quotations. 

i | b) "Means 1982" - Building Construction Cost Data, 

1982 by R.J. Means Co. 

i : XXII-1 |



f c) "Richardson" - Process Plant Construction Esti- 
| mating Standards, by Richardson Engineering Ser- 

J vices, Inc. 

da) Marshall Evaluation Service, Marshall and Swift 

. Publication Co. 

ll. A 10-percent allowance for engineering, legal, and ad- . 

| ministrative costs was added to the total estimated 
i cost, excluding the VCE and crystallizing Evaporator . 

| systems, for which turnkey guotations were obtained. A 
o-percent allowance for these two systems was added. 

12. In general, the cost estimate for the water treatment 
system includes only construction within the battery 

i limits of the water treatment plant. 

13. No metallurgical studies were included in this project. 
| All piping between unit operations was priced as carbon 

steel (or plastic piping for some reagent systems). 
VCE and crystallizer metallurgy (and, therefore, costs) 

i —_ are based on vendor recommendations. 

| Building | : 

| 1. The building cost estimate is based on a pre-engineered 
f steel building with insulation, heating, lighting, a 

| small, simple lab/office area, and few doors. It has 

been .assumed that the south wall of the building will 
i be a retaining wall (by Exxon - no costs included). It 

has further been assumed that the west wall of the en- 

closure around the softeners will consist of the wall 

; , of the lime preparation building (by Exxon - no costs 

' included). The cost for a steel frame building with 

block and brick walls and concrete roof would be at 
f least twice the cost developed and used in this report. 

Mechanical 

i 1. The cost estimates do not include any allowance for 

reagent piping or utility piping to the water treatment 
i building. It has been assumed that other estimates 

: will cover the cost of piping to and from the building. 

i 2. Influent and effluent piping to anda from the building 
“is not included in the estimate. 

i XXII-2



i 3. No costs are included for reagent bulk storage and/or 
mixing equipment. . 

i | 4, Sanitary effluent piping outside the treatment building 

was not included in the estimates. ) 

i Electrical 

1. Electrical and Instrumentation and Control (I&C) costs 
i were calculated based on percentage of total facility | 

costs. The percentages used are based on CH2M HILL 

. records of actual construction costs of Similar water 
F treatment facilities. | 

2. Electrical cost "percentages" are based on the assump- 
| [ tion that power will be supplied to the building MCC's 

: at the appropriate voltage. Electrical costs do not 
include transformers and/or feeder cables to the build- 

i ings. | 

} Sanitary Treatment System | 

| 1. Collection piping for sanitary wastewater is not in- 
i cluded in this cost estimate. 

2. Since the exact locations of the septic tank and ab- 

| sorption fields have not been defined, an arbitrary 
f assumption was made that 1,000 feet of force main will 

be required between the two locations. Four-foot 
i burial in unpaved areas was assumed. 

3. The cost estimate for the absorption field was based on 

; construction of two square absorption fields, each 
2,995 m2 (0.74 ac). No costs are included for 

: construction of standby fields. 

i CAPITAL COST ESTIMATES 

i Appendix G contains detailed breakdowns of the cost esti- 

mates prepared for the two treatment systems. The cost esti- 
— mates are summarized as follows: | . 

i XXII-3



i . Estimated 

: System Capital Cost 

i PREFERRED WATER TREATMENT SYSTEM 

General S 184,000 
fe Site Work 8,380 | | 

Concrete 193,840 

Building 913,830 
f Pumps 389,160 ; 

Tanks 1,170,510 
| Mixers 174,925 

i RO Svstem , 2,740,200 
VCE 6,376,000 

Crystallizer and Boilers 1,284,000 
i Mechanical 490,430 

Electrical and Instrumentation 2,092,000 
i Add for Labor Productivityv * 104,700 

Total Direct Cost $16,120,000 

f | Indirect Costs 574,000 

Sales Tax . 593,000 
Builder's Fee 1,257,000- 

i Engineering 1,409,000 

| i TOTAL ESTIMATED COST | $19,953,000 

i SANITARY WASTEWATER TREATMENT SYSTEM 

' Total Direct Cost S 146,200 

Indirect Costs 34,400 

; " Sales Tax 4,900 

: Builder's Fee 18,000 
i Engineering 30,500 

| TOTAL ESTIMATED COST S 234,000 

GLT63/5 

f X¥XII-4



ENG Section XXIII 
i EG oPERATING AND MAINTENANCE COST ESTIMATES 

i ASSUMPTIONS 

Operating and maintenance cost estimates were prepared for 
the preferred water treatment system and for the sanitary 

i wastewater treatment system. During preparation of the 

estimates, the following assumptions were made: | 

i | 1. Labor costs for plant operators are assumed: to be | 

$33,464 per man-year, including all fringe benefits. 

i 2. Electrical costs are assumed at 3.9¢ per kilowatt-hour. . 

i 3. Chemical consumptions are based on Mature-Summer opera- 
ee tion of the mill. Reagent costs are based either on 

: vendor quotations or chemical costs provided by Exxon. 

i Chemical costs used in these estimates are as follows: 

f Chemical Estimated Cost 

| Lime (CaO) | $76.00/ton 
i Polymer $2.50/l1b | 

H,SO, (93%) $70.00/ton 

| Scale Inhibitor $0.8/1b 
; : Na,cO, (98%) $159.00/ton 

Nafural Gas $3.75/10 BTU | 

i 4. Annual maintenance costs are assumed at 10 percent of 

identifiable equipment cost. 

; 5. Operating Labor in the reagent preparation/MOL prepara- 

| tion areas are not included in this estimate. 

; 6. Estimated O&M costs are based on 360 days/year, 24 hours 
per day operation of the water treatment system. 

[ 7. A 6 mg/l polymer dosage has been assumed. 

- 8. Annual O&M costs are stated in mid-1982 costs. | 

9. A boiler efficiency of 80 percent has been assumed. 

i 10. VCE electrical requirement has been assumed to be 87.2 
kWh/1,000 gal of feed. 

; 11. RO membrane replacement cost has been assumed to be 

$0.18/1,000 gal of feed. 

i | XXIII-1 |



| ‘ 

| E 12. Operating motor power has been assumed to be 90 percent 

of connected motor power. 

| i OPERATING AND MAINTENANCE COST ESTIMATES 

| | Estimated annual operating and maintenance costs for the two 
| i , systems is summarized-as follows: 

| Preferred Water Treatment System 

| i Estimated | . 
| Item Annual Cost 

| : 
| Reagents 

Cao S 26,000 
| i Na co. 492,000 
. H,S0, 32,000 

Scale Inhibitor 61,000 | 
i Polymer 115,000 

Electricity 966,000 

Natural Gas 478,000 

i | RO Membrane Replacement 163,000 

Operating Labor (4) 134,000 

Maintenance 941,000 | 

: ; Laboratory Analysis 75,000 : 
| Miscellaneous 27,000 © 

| i TOTAL ESTIMATED ANNUAL | 
| O&M COST $3,510,000 

| i Sanitary Wastewater Treatment System 

| Estimated 

Item Annual Cost 

| | Operating Labor $ 10,000 | 
. Maintenance | 4,500 

| i Electrical 100 
oo Sludge Disposal 400 

| Miscellaneous 4,000 

| i TOTAL ESTIMATED ANNUAL 

‘O&M COST S$ 19,000 

GLT63/6 

tT - 

: i | XXIII-2



i. 
, an GLOSSARY OF TERMS USED IN REPORT 

i | BATEA - EPA defined "best available treatment eco- 
nomically achievable 

BPCTCA - EPA defined "best practicable control tech- 
" nology currently available" 

Backfill | | 
i Drainage | 

Water - Water which drains from backfilled sands 

i Bench Testing - Testing that is performed using laboratory 
| scale testing apparatus — 

Blowdown - The volume of water removed from a recycle 
water circuit. 

Ek BOD - Biochemical Oxygen Demand 

COD - Chemical Oxidation Demand 

J Concentrates - The valuable minerals or products obtained 
| from the ore processing operation 

Concentrator - That portion of the surface facilities where 
ore is separated into concentrates and 
reject materials 

; DNR - Wisconsin Department of Natural Resources 

Effect Matrix ~- A computer subroutine describing the "effect" 
E a unit process has on a number of constitu- 

ents as water passes through the unit process 

; EPA - - U.S. Environmental Protection Agency 

: Fines - Fine crushed ore particles which are 
| generated in the mill crushing operation, 

i normally routed to the Tailings Pond 

Freeboard - The vertical distance between the water sur- © 
E face and top of a containment structure 

- Flotation - The ore concentration process to be emvloved 
i at the Crandon Mill 3 

gpm - Gallons per minute 

i Ion - An electrically charged molecule or atom 

Grout - A pumvable slurry of cement or other binding 
; agent forced into a crevice to seal the 

crevice.



Link - A computer representation of process water 
i flow stream 

| m> /hyr - Cubic meters per hour 

i MTPD - Metric Tons Per Day, equal to 2,205 pounds 
per day 

fe Massive Ore - A rock containing greater than 50 percent . 
sulfide minerals 

i Mill - See concentrator ee | 

: Mine Seepage - Water which seeps into the mine from sur- 
i rounding areas 

Node - A computer representation of a unit process 

i Ore - A mineral or minerals of sufficient quality 
and quantity which may be mined for profit 

; Orebody - Generally a solid and fairly continuous mass 
of ore 

i Pilot Testing - Testing that is performed uSing small scale 
testing apparatus 

Reagents - Chemicals added to enhance the performance 
of a unit operation . 

Sands - Coarse rock particles which are generated in 
i the mill crushing operation, normally used 

| to backfill the mine 

i Sludge - Sediments or residue generated in the 
. treatment of water | 

y Stringer Ore - A rock containing 2 to 50 percent sulfide 
| ° Minerals 

Stope - A segment of the orebody which has been or 
i is being mined 

Tailings - see Fines 

i TGD - Thousands of gallons per day 

i TSS - Total Suspended Solids



TSS, and TSSy - In development of the water use model, it 
i was necessary to track two "classifications" 

of suspended solids. TSS. describes solids 
| formed aS precipitates (ive., metal hydrox- 

E - ides, metal sulfides, calcium sulfate, cal- 
cium carbonate, etc.) in treatment processes. 
TSS, describes solids present in the water 
from mining and milling operations (fines, 

i "  sands,etc.). Total suspended solids in any 
stream is the sum of TSS, and TSS. 

; GLT53/31





i 

| 

wi 

, 

i 

; 

: 

i 

; 

, 

, 

i 

j


	Blank Page



